FCC ID:2ACWIELST4316S

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

Shenyang Tongfang Multimedia Technology Co., Limited
LED TV
Model Number: ELST4316S

Additional Model: 8037599, SE43FG, SE43FS, SE43FY, SE43HY19,
SE43HY, ELEFT431, ELEFT438, SE43FYT, SE43FGT
SE43XXXXXXXXX, ELEFW43XXXXXXXXX, ELEFT43XXXXXXXXXX

FCC ID: 2ACWIELST4316S

Prepared for : Shenyang Tongfang Multimedia Technology Co., Limited
No. 10 Nanping East Road HunNan New District Shenyang,
LiaoNing Province P.R. China

Prepared By : EST Technology Co., Ltd.
Santun(guantai Road), Houjie Town, DongGuan City,
GuangDong, China.

Tel: 86-769-83081888-808
Report Number: ESTE-R1603040

Date of Test  : Feb 27~ Mar 15, 2016
Date of Report : Mar 16, 2016

EST Technology Co.,Ltd Report No. ESTE-R1603040 Page 1 of 156



FCC ID:2ACWIELST4316S

TABLE OF CONTENTS

Description Page
TEST REPORT VERIFICATION. .....cceiiiuutiteeeiuiteeeesiuteeeeessseeeaaissseeessssssesasssseseasssssssssssssseesssssssssssssssseessssssessnssees 3
1.  GENERAL INFORMATION .....ccciutiieiiittiieeeeittteeeeetteeeeesetseeeesaseseesasssseeeassseeeasssaseeasnssseesanssseesesnnseeeens 5
1.1.  Description of Device (EUT) ...c.cociiiiiiiiiie ettt ettt 5

2. SUMMARY OF TEST ..tttiiiiiutiieeeiitteeeeeitttteeestreeeessssseeeasssseseaassssasesssssssessssssssesasssssessssssssessssssssesssssseees 6
2.1, SUMMATY Of tESE TESUIL....ccuiiiieiiieiiecie ettt ettt et et e et esteestaesaaessaeesseesseesseesseenseesnensnes 6

2.2, TS FACIIILIES ..uvviieiiieiie ettt ettt et et e e et e eeteeeetaeeeatee e taeeeaseeenteeesreesareeennes 7

2.3.  Assistant equipmMent USEA fOT LESt......c.eeriiriiriieiie it eie ettt sresaeereesbeeseeseessaessnesnnes 8

S S 1oTed [ B 1 - T s o OSSR 8

2.5, TESEIMOME ...ttt ettt et e et e et e e et e e te e e eta e e eaaeeeeaeeeeabeeeteeeeabeeeteeeteeeeareeeareeeanes 9

2.6, Channel List fOr Wifl .......oooviiiiiiiiiiiiiec e ettt ettt et eerae s 9

2.7, TESt EQUIPIMENL......eiiiiiiiiieeieesieesteeieete et eteesstessteesseesseesaesseesssesssessseessaesseesssessseenseessesssessesnsenns 10

3 POWER LINE CONDUCTED EMISSION TEST.......uuiiiiiiiiiieceiiiiee ettt e e e eanaea s 11
BT LIMIE ettt ettt et et e vt e et e e et e e eeteeeetbe e e teeeetaeeebaeeeaaeeeteeeeabeeebeeetaeeaareeearaeeareeans 11

3.3 TSt PIOCEAUIE ....ccviiietie ettt ettt ettt ettt eete e et e e eas e e e tee e aaeeebeeetaeesaseeereeesareeens 11

34, TS RESUIL....oiiiiiiie ettt et ettt e e et e et e e e ae e etee e tae e e reeeereeeeneeen 11

3.5, TESEAALA oottt et et ee b e e e eta e e e ta e e e tee e abeeebee e taeeeareeeataeesreeans 12

4 RADIATED EMISSION TEST ....iiiiiiuiiiiiiiiiiee e ettt e ettt e e ettt e e ettt e e e eataeeeesaasaeeeesanseeeesnnsseeeensseeeannns 16
1 LI oottt ettt et e et e e et e e e eteeeete e e et e e eeteeeetaeeeteeeetaeeeaeeeeteeeeteeeteeeetaaeeteeearaeeeteeans 16

4.2, Block Diagram Of TSt SCLUP .....c.ecvvieriieriieriieiieereetieteeteestteseesaeebeesseesseesseesseesssessseessessseesssessenns 17

4.3, TS PIOCEAUIE ... .oeiiiiiiee ettt et e e et e e e et e e e e ateeeeeatbeeeeetaaeeeensteeeseasreeeennnees 18

G4, TESTRESUIL....ooiieiiieeeeeee ettt ettt e e et e et e et e e e eae e et e e et e e eteeeetreeeneeans 18

4.5, TESEDIALA c..eviiiiiiiiee e e e e et e e e e et e e e e e b e e e e abaeeeeetaeeeeateeeeetraeeeanraes 19

S5  BAND EDGE COMPLIANCE TEST ..uiiiiieiiiiiie ettt eeitee ettt e e ettee e ettt e e e e itaeeeeeneaaeessnsseeeesnnneeenn 91
o2 S 557 o ¥ | USROS 91

5.2 TSt PrOCEAUIEC... ..ot ettt e et e e e et e e e e e tbeeeesaabeeeeeasaeeeeansseeeennnseeeas 91

5.3 TSt RESUIL ..o e ettt e e et e et e e et e e at e e eteeeteeeenreeeneeenes 91

54 TESEDALA ..veeieiiiiee et e e e e et e e e tb e e e e tbe e e e ataaee e taeeeeatbaeenntbaeeeanrreean 92

6  6dB & 20dB BandWidth TESt.........ooiiiiiiiiiiiiiiiiie et e e e e 108
6.1 LIt .ottt ettt et e et e et e e et e e e ae e e eaeeeeaeeeeteeeeteeeteeeenreeeteeeeareas 108

6.2 TSt PTOCEAUIC ... .ociieiiiiieeeee ettt et e e e b e e e e e tre e e e e aaeeeesaraeeeenneees 108

6.3 TS RESUIL...ooiieeiiceeeecee et e e ettt e et e e erte e eteeeeareas 108

6.4 O6AB TSt DAta.....ooiiieiiiiieieee e et e e et e e e e ar e e e e raeaeeeaeees 110

6.5 20dB TESt DALA.....cccciiiiieeiiiee ettt ettt e et e e et e e et e e e et e e e e eabe e e e etraeeeearaaeeeraeaeeannres 118

7T OUTPUT POWER TEST ...uuiiiiiiiiiiieeeiiitee ettt e et e e ettt e e seaitteeeesnaaeeeesnsaeaessnnsaeesennsaeeessnsseeesnnssees 126
% S 05 1 1 ¥ | TR OURTOORURUTRUROT 126

7.2 TSt PIOCEAUIC......cciviiiieeiee e ettt e et e et e e e e et e e e eeabae e e eeataeeeeeateeaeeeases 126

7.3 TSt PIOCEAUIC ... ..ottt e et e et e e e et e e e e e abae e e eetaeaeeeateeaeeeasees 126

T4 TSt RESUIL..coiieiiiieeieee ettt e et e e e et e e e e et e e e e etaeeeeetaeseeeataeaeeensees 127

7.5 TESEDIALA coeiiiiiieeeee e e e e e et e e e e e e e eatttbbaaaaaeeeaanttaraaaaeeeetataraaaaaaans 128

8 POWER SPECTRAL DENSITY TEST ...ciiiiiiiitiiiiiee e ettt e ettt e e e e eeetaavaeeeeeeeeeesnrrnaeeeeaeeens 136
T S 057+ ¥ | TSROSO 136

8.2 TSt PIOCEAUIEC......ccuviiiieiiee et ettt et e et e e e e et e e e e e bae e e eetaeaeeeabeeaeeeases 136

EST Technology Co.,Ltd Report No. ESTE-R1603040 Page 2 of 156



FCC ID:2ACWIELST4316S

8.3 TSt RESUIL oottt e e e e et e e e e e e et e e e e e s e et aareeaeeas 137
84 TESEDIALA ..ccooiiiiiiiiiieeeeee 138
9 ANTENNA REQUIREMENTS ....ccoiiiiiiiiiiiiieeeeee e 146
0.1 LEIMIt .ottt et ettt e e e et e et e et e e et e e e ta e e ebaeeaaeeetteeebeeeeabeeeteeearreeeraeenareas 146
0.2 RESUIL i e e e e e e e e e e ereaeeeares 146
L1O  TEST SETUP PHOTO ....cccciuutieeeeiuiteeeeeitteeeeeeareeeeaaussesaesssseeesssssesesassssasaasssseseasssssessasssssesasssseesanssees 147
I1 PHOTOS OF EUT ..ottt et e e et e e e e ata e e e e eabae e e eenaaaaeeennnes 149
EST Technology Co.,Ltd Report No. ESTE-R1603040 Page 3 of 156



FCC ID:2ACWIELST4316S

Test Report Verification

Shenyang Tongfang Multimedia Technology Co., Limited

Appllcar?t: No. 10 Nanping East Road HunNan New District Shenyang,L.iaoNing
Address: . .
Province P.R. China
Manufacturer Shenyang Tongfang Multimedia Technology Co., Limited
; No. 10 Nanping East Road HunNan New District Shenyang,L.iaoNing
Address: . .
Province P.R. China
Eactor Shenyang Tongfang Multimedia Technology Co., Limited
y . No. 10 Nanping East Road HunNan New District Shenyang,LiaoNing
Address: . .
Province P.R. China
E.U.T: LEDTV
Model Number: ELST4316S

Additional Model:

8037599, SE43FG, SE43FS, SE43FY, SE43HY19,

SE43HY, ELEFT431, ELEFT438, SE43FYT, SE43FGT
SE43XXXXXXXXX, ELEFW43XXXXXXXXX,
ELEFT43XXXXXXXXXX (Where X would be any Arabian number or
English letter or blank. Just model name is different, other are exactly the
same.)

Power Supply: AC 100~240V;50/60Hz
Test Voltage: AC 120V/60Hz; AC 240V/60Hz
Trade Name: Element, THTF, Fluid,, Serial No.:  -—---

Seiki, Westinghouse

Date of Receipt:

Feb 27,2016 Date of Test: Feb 27~ Mar 15,2016

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2015
ANSI C63.10:2013

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology

Test Result: Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the FCC Rules and Regulatio
C requirements.

This report applies to above tested sample only and shaj
in part without written approval of EST Technology Co
Prepared by: Tested by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : LED TV
Model Number : ELST4316S
Modulation . |IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:  |[IEEE 802.11b/g: 2412 ~ 2472 MHz
IEEE 802.11n HT20 : 2412 ~ 2472 MHz
IEEE 802.11n HT40 : 2422 ~ 2462 MHz

IEEE 802.11b: 13 Channels

IEEE 802.11g: 13 Channels

IEEE 802.11n HT20: 13 Channels
IEEE 802.11n HT40: 9 Channels

Number of channel

Antenna and Gain  |:  |[PCB Antenna with 2dBi gain (Max)

EST Technology Co.,Ltd Report No. ESTE-R1603040 Page 5 of 156
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2. SUMMARY OF TEST

2.1.  Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10:2013

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.10:2013
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

Note: 558074 D01 DTS Meas Guidance v03r04

EST Technology Co.,Ltd

Report No. ESTE-R1603040
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: December 07, 2015

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: December 30, 2015

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 201 1-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1603040 Page 7 of 156
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2.3. Assistant equipment used for test

2.3.1. N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground. EUT

was be set into Wifi test mode by software before test.

AC Mains

EUT

(EUT: LED TV)

EST Technology Co.,Ltd

Report No. ESTE-R1603040
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2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode, and select test channel,

wireless mode and data rate.

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2442MHz | 2472MHz
Transmitting
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2442MHz | 2472MHz
Receiving
IEEE 802.11n HT40 Transmitting 2422MHz | 2442MHz | 2462MHz
IEEE 802.11n HT40 Receiving 2422MHz | 2442MHz | 2462MHz
2.6.  Channel List for wifi
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2412 6 2437 11 2462
2 2417 7 2442 12 2467
3 2422 8 2447 13 2472
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2422 4 2437 7 2452
2 2427 5 2442 8 2457
3 2432 6 2447 9 2462

EST Technology Co.,Ltd

Report No. ESTE-R1603040
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2.7. Test Equipment
2.7.1. For conducted emission test
Equipment Manufacturer Model No. Serial No.  |Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,15 |1 Year
Artificial Mains Networ [Rohde & Schwarz ENV216 101260 June,28,15 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June,28,15 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No.  |Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 June,28,15 |1 Year
Spectrum Analyzer Agilent E4411B 17\/IY5 014069 June.28.15 |1 Year
Bilog Antenna Teseq CBL6111D 27090 June,28,15 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,15 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 DIBBHA9120D1

June,28,15|1 Year

ECK 002
Signal Amplifier SCHWARZB |BBV9718 9718-212 June.28.15|1 Year
ECK

Spectrum Analyzer Agilent E4408B MY44211139 |June,28,15|1 Year
RF Cable Hubersuhner |RG 214/U 513423 June,28,15|1 Year

EST Technology Co., Ltd

Report No. ESTE-R1603040
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3 POWER LINE CONDUCTED EMISSION TEST

3.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3 Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST EST Technology Co., Ltd Report No. ESTE-R1603040 Page 11 of 156
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3.5. Test data

20 Level (dBuV) Date: 2016-03-02

70

- Y
50 FCC PART 15B A\

40

30

20

10

B E 1 2 5 10 20 30

Trace: 669 Frequency (MHz)

Site no : E44 Shield BRoom Data noc. : B0
Env. / Ina. : Temp:24.3"C Humi:5Z%% Press:101.50kPa LINE Fhase : LINE
Limit : FCC PART 13B {QF
Engineer : Bikle
EUT : LED TV
Power : AC 120V/80H=
M/ : EL3T43145
Teat Mode : TX Mode
LISH Cable Emiszion
red. Factor Loss Reading Level Limits Margin Remark
(MH=) {dk) {dk) dBuv) {dBuv) {dBuv) s 1=3]
1 0.154 9.81 9.81 .13 27.55 55.469 28.14 Everage
2 0.154 9.81 9.81 34.58 54.00 85.69 11.4%9 QP
3 0.191 9.81 9.80 21.00 40,41 53.98 13.57 Average
4 0.191 9.81 9.80 40,149 59.80 83.98 4,38 QP
5 0.25%9 9.81 9.82 12.47 31.50 31.47 19.97 Average
a 0.259 9.681 9.82 31.57 51.00 81.47 10.47 QP
T 0.312 9.81 9.83 11.4&5 31.09 49,33 158.84 Average
g 0.312 9.81 9.83 26.56 45.00 59.93 13.93 QP
3 0.4z4 9.81 9.81 12.10 31.52 48,27 14.75 Average
14 0.4z4 9.81 9.81 20.58 40.00 56.27 16.27 QP
11 0.581 9.&0 9.82 T.41 258.8 45.00 19.17 Lveragse
12 0.581 9.4a0 9.82 20,88 40.10 56.00 15.190 QP
EST Technology Co., Ltd Report No.ESTE-R1603040 Page 12 of 156
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SULeveI (dBu\) Date: 2016-03-02

70

EU\ | FCC PART15B QP

FCC PART 15B AV

50

40
30

20 l“wl

10

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)

Trace: 577
Jite no : 544 Shield Room Data no. : 872
Env. / Ins. : Temp:24.3'C Humi:52% FPress:101.50kPa LINE Fhase : NEUTRLL
Limit : FCC PART 15B QF
Engineer : Bibkle
EUT : LED TV
Power : AC 120V/&0Hz
M/H : ELST431&S
Test Mode : TX Mode
LISH Cable Emissicn
Fredq. Factor Loss BEeading Lewvel Limits Margin Remark
(MH= {dk) {dk) dBuv) (dBuv) {dBuv) s 1=3]
1 0.151 3.48 3.81 7.77 27.04 55.96 2g8.82 Average
2 0.151 .48 3.81 34.03 53.30 §5.96 12.68 QF
3 0.191 3.358 3.80 19.82 39,20 53.98 14.78 Average
4 0.191 3.58 3.80 39.52 58.90 83.98 5.08 QF
5 0.280 .80 .82 10.28 28,71 51.42 21.71 Lyerags
[ 0.280 3.80 9.82 29.58 459,00 gl.42 12.42 QF
7 0.310 3.80 3.83 12.70 32.13 49,87 17.84 Average
=] 0.310 3.80 3.83 27.57 47.00 59.97 12.497 QP
3 0.473 3.59 3.81 3.75 29.15 458,36 17.21 Average
10 0.473 3.59 3.81 17.80 37.00 56.36 15.38 QF
11 0.581 3.80 3.82 5.32 24,74 45,00 21.2%8 LAverage
12 0.581 3.80 9.82 15.58 38.00 53&.00 18.00 QF
EST Technology Co., Ltd Report No.ESTE-R1603040 Page 13 of 156
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SDLeveI [dBu\) Date: 2016-03-02

70

EU\ | FCC PART 15B QP

FCC PART 15B AV

a0

40
30

0 :

10

A5 .2 5 1 2 5 10 20 30

Trace: 573 Frequency (MHz)

Site no : 244 Shield Room Data no. 1 874
Env. /S Ins. : Tenp:24.3"C Humi:S5E8% Press:101.50kPa LINE Phase : NEUIEAL
Limit : FCC BART 15B QF
Engineer : Bikle
EUT : LED IV
Fower + RC 240V/80HZ
M/H : ELST431&3
Test Mode : TX Mode
LISH Cable Emissicn
Freq. Factor Loas Feading Level Limits Margin Femark
(MH= {dk) {dk) dBuv) {dBuv) {dBuv) {dE)
1 0.151 .48 3.81 7.11 26.38 55.98 29.58 Average
2 0.151 .48 .21 34.83 54.10 85,88 11.28
3 0.1&83 3.58 3.80 22.35 41,73 24.08 12.33 Average
4 0.1&83 3.58 3.80 39,22 58.80 84,08 5.48 QF
5 0.251 3.80 9.82 15.37 34,73 51.73 1g.94 Average
[ 0.251 3.80 9.82 28.58 45,00 81.73 13.73 QF
7 0.322 3.59 3.83 13.93 33.35 49,88 1a.31 Average
2 0.322 3.59 3.83 27.58 47.00 59. 686 12.686 QF
3 0.473 3.59 3.81 12.14 31.54 48,38 14,82 Average
10 0.473 3.59 3.81 21.80 41.00 56.36 15.38 QF
11 0.561 3.80 9.82 2.69 28.11 48,00 17.89 Lverage
12 0.581 3.80 9.82 22.58 42,00 5&.00 14.00 QF

EST Technology Co., Ltd Report No.ESTE-R1603040 Page 14 of 156
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a0

Level (dBu\)

Date: 2016-03-02

70

50

40

30

20

10

FCC PART 15B QP

FCC PART 15B AV

A Wiy

A5

Trace: 675
Jite no
Env. / Ins.
Limit
Engineer
EUT
Power
M/H
Test Mode

2

5 1 2 5 10 20
Frequency (MHz)

244 Shield Room Data no. : 676
Tenp:24.3"C Humi:58% Press:101.50kPa LINE Phase : LINE
FCC PART 15B QF

: Bikle

LED TV

: AC 240V/a0H=z

: EL5T43143

TX Mode

30

LISH Cable Emission
Freaq Factor Loss Reading Lewvel Limits Margin Remark
(MHz) {dk) {dk) dBuv) {dBuwv) {dBuw) {dB)
1 0.150 9.6l 9.81 T7.14 26,58 56.00 29,44 LEverage
2 0.150 9.8l 9.81 34.18 53.4&0 e6.00 12.40 QF
3 0.193 9.6l 9,80 23.12 42,53 53.89 11.3¢8 LEverage
4 0.193 9.6l 9,80 36.99 56.40 £3.89 T7.49 QF
5 0.253 9.6l 9.82 12.53 31.9¢6 51.64 19.&8 LEverage
[ 0.253 9.6l 9.82 28.17 47.&0 [T 14,04 QF
7 0.313 .8l 4,83 14,58 34.00 49,38 15.88 Lyerage
2 0.313 9.6l 9.83 27.48 46,90 59,88 2.98 QF
9 0.484 9.8l 9.81 15.59 36.01 46.27 10.26 Everage
10 0.484 9.6l 9.81 22.58 42.00 56.27 14,27 QF
11 0.587 9.&0 9.82 T7.10 26.52 45.00 19.48 LEverage
1z 0.587 9.&0 9.82 20.58 40,00 56.00 16.00 QF
EST Technology Co., Ltd Report No.ESTE-R1603040 Page 15 of 156
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4  RADIATED EMISSION TEST

4.1 Limit
4.1.1 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.
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4.2. Block Diagram of Test setup
30~-1000MHz

o
|
vl H : ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A Jm
| - >
ETUT and
Support Svsiem
1 1
TURN TABLE
1. 5m(L)*1 0m(W)*#0 &m(H)—®| [ (FIBRE GLASS]
Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
I Support System

1.5m(L)*1.0m(W)* 1. 5m(H)

TUEN TABLE
(FIBRE GLASS)

EINNEE INNIN ENNEE NI NEI NNNEIN,
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4.3.

4.4

Test Procedure

EUT and its simulators are placed on a turn table, which is 1.5 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at IMHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions
measure above |GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked.

. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
2. The frequency 2412MHz . 2422MHz. 2442MHz. 2462MHz and 2472 MHz is
fundamental frequency which no limit, the limit on plots is automatically
generated by the software, it's not fundamental limit, we can't remove it.
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4.5. Test Data

30-1000 MHz
Level (dBulim) Date; 2016-03-09

a0

i)

G0
FCC PART 15 B(31M)

50

40—' !

30

=
=1
m

20

10

30 100, 200, 300, 400, 500. Goo. 700, a00, a00. 1000
Frequency (MHz)

Jite no. : 988 14 chamber : 177
Dis. / Ant. i 27137 : VERTICAL
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kEa
Engineer » Dick
EUT : LED TV
Power + AC 120V/&0H=z
M/N : EL3T431&5
Test Mode : IEEE 202.11k CH1 2412TX
Cable Emission
Fredq. Loss Feading Lewvel Limits Margin ERemark
MHzE) {dB) {dBuW) {dBuV./m) {dBuV,/m) {dB)
1 30.00 158.51 0.&5 14,32 33.48 40.00 6.52 QP
2 73.85 §.22 1.15 22.98 30.35 40.400 9.&5 QE
3 301.80 13.04 2.39 17.87 33.30 g.00 12.70 QP
4 447,10 15.40 2.98 12.20 31.38 g.00 14.42 QP
5 &02.30 139,64 3.41 158.77 41,54 §.00 4.14 QF
& 7T45.848 22.28 3.90 g2.80 34,398 45.00 11.04 QP
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Level (dBulimj) Date: 2016-03-09

a0

70

G0

50

30

20

10

FCC PART 15 B({311)

1=r)
[=8
m

30 100.

Site no.

Dis. S/ Ent.
Limit

Env. /S Ins.
Engineer
EUT

FowWer

M/H
Test Mode

200. 300. 400, 500. G00. T00. a0o. a00. 1000
Frequency (MHz)

968 14 chamber
3m 27137

FCC PRRT 15 B({3M)
Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Dick

LED TV

no. : 178
ol. : HORIZONTAL

: AC 120V/a0H=z

EL3T43143
IEEE 802.11b CHI1 2412TX

Cable Emissicn
Loss Feading Level Limits Margin BRemark
{dB) {dBuV) {dBu¥V/m) (dBuV/m) (dB)

1 1%92.9& T7.85 1.77 20.80 30.22 43.50 13.28 QP
2 228.83 3.45 2.08 20.27 31.80 46.00 14.20 QP
3 306.45 13.13 2.35 21.487 37.15 46.00 g.85 QP
4 386.9& 15.42 2.85 17.482 35.4%9 46.00 10.31 QP
3 813.94 13.34 3.3%9 14.8% 37.9%9 4g.00 g.01 QP
@ 806.00 22.24 3.34 15.00 41.08 46.00 4,32 QP
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Level (dBulm) Date: 2016-03-09

a0

70

G0
FCC PART 15 B(31M)

50

1=r)
[=8
m

bfaT|
el

40

i

30

20

10

30 100. 200. 300, 400, 500. G00. T00. a00. a00. 1000
Frequency (MHz)

Site no. : 988 14 cheamber Data no. : 179

Dis. / Ant. : 3m 27137 Ant. pol. : HORIZONTIAL
Limit : FCC BALRT 15 B(3M)

Env. / Ins. : Temp:23.68";Humi:56%;Pres3:101.52kF:

Engineer + Dick

EUT : LED TV

Power » BC 120V/&0Hz

M/ : EL5T43145
Test Mode : IEEE 302.11b CH7 2442TX

Cable Emiszion
Loas Feading Level Limits Margin BRemark
{dB} {dBuv) {dBuV/m) (dBuV/m) (dB)

1 1%2.9& T7.85 1.77 22.71 32.33 43.50 11.17 QP
2 308.3%9 13.17 2,44 1g.4%9 32.10 44.00 13.30 QP
3 386.9& 15.42 2.85 17.18 35.25 44.00 10.73 QP
4 443,04 1g.45 2.95 13.4% 2.88 44.00 13.14 QP
3 819.7& 20.03 3.43 14.37 39.83 44.00 6.17 QP
& 7T96.30 22.03 3.92 15.38 41.33 44.00 4.87 QP
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Level (dBulim)

Date: 2016-03-08

80

7o

G0

50

30

20

10

!

FCC PART 15 B({311)

1=r)
[=8
m

30 100,

Site no.
Dis. [/ Ant.
Limit

Env. / Ins.
Engineer
EUT

M/

Test Mode

1 31.34
2 73.85
3 308.45
4 447,10
5 &10.0&
& 619.7&

200. 300. 400. 500.

966 14 chamber
3n 27137

FCC EART 15 B(3M)
Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Dick

LED TV

: AC 120V/e0Hz

EL3T43143
IEEE 802.11b CH7T 2442TX

Cable Emiszsicon
Loas Feading Level

(dB) {dBu¥) {dBuV/m)
17.14 0.&9 15.3%9 33.22
8.22 1.15 22.768 30.13
13.13 2.35 17.24 2.72
15.40 2.98 12.33 31.71
19.28 3.36 17.35 40.59
20.03 3.43 14.75 38.21

goa0.
Frequency {(MHz)

: 18
: VERT

Limits

i

Fo0. 800. a00. 1000

CRL

Margin PRemark

{(dBuV/m) (dB)

—1
h)
i

I oo
1
(5]

w1 s ROOR3 0

un
a
v
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20 Level (dBul/m) Date: 2016-03-09

70

G0
FCC PART 15 B(31)

a0

40 i

30

o
[=8
m

T|

20

10

30 100, 200, 300, 400, 500. 600, 700, a00. a00. 1000
Frequency (MHz)

Site no. : 968 1# chamber Date no. @ 181

Dis. / Ant. : 3m 27137 Ant. pel. : VERTICAL
Limit : FCC PRRET 15 B({3M)

Env. / Ins. : Temp:23.68";Humi:56%;Press:101.52kF:

Engineer » Dick

EUT : LED TV

Power : AC 120V/60Hz

M/ : EL3T43145

Test Mode : IEEE 202.11k CH13 2472TX

Cable Emiszicn

Fredqg. Loss Feading Lewel Limits Margin ERemark

MH=) s 1=3] {dBuWV) (dBu¥V/m) (dBuV/m) (d4B)
1 30.00 18.51 0.85 14.03 33.1%8 40,00 8.81 QF
2 T3.E5 £.22 1.15 22.08 29,48 40,00 10.54 QE
3 303.54 13.08 2.43 15.89 31.40 46.00 14.80 QF
4 4g4.5% 17.01 3.02 11.80 31.83 8.00 14.17 QF
5 &07.15 13.80 3.41 2.60 41.81 §.00 4.1%2 QF
& T747.80 22.22 3.91 11.43 37.56 8.00 g.44 QF
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a0 Level {dBuVim) Date: 2016-03-09

70

60
FCC PART 15 B(31)

50

=0
(=3
m

40

i

30

20

10

30 100, 200, 300, 400, a00. a0oa, FILIR 200, a0aq, 1000
Frequency (MHz)

Site no. : 988 14 chamber 2 no. : 182

Diz. / Ant. : 3m 27137 pol. @ HORIZONTAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer : Dick

EOT : LED TV

Power : AC 120V/&0H=z

M/ : EL3T431&5

Teat Mode : IEEE 202.11k CH13 2472TX

Cable Emiszicn
Freq Loss Reading Lewvel Limits Margin Eemark
H {dB) {dBuvV) {(dBuV/m) (dBuV/m) (d4B)
1 309,38 13.18 2.38 17.8¢8 33.50 4&.00 12.50 QE
2 386.9%6 15.42 2.85 2.08 8.15 48,00 3.85 QF
3 443,04 1la.45 2.95 2.23 31.63 48,00 14,37 QF
4 £13.984 12,494 3.3%8 le.04 39.37 4&.00 .83 QE
5 823.84 20,08 3.37 14,20 37.65 48,00 2.35 QF
& E0&.00 22.24 3.84 15.45 41,53 48,00 4,47 QF
EST Technology Co., Ltd Report No.ESTE-R1603040 Page 24 of 156



FCC ID: 2ACWIELST4316S

20 Level (dBuvim) Date: 2016-03-09

70

G0
FCC PART 15 B(31)

50

1=r)
[=8
m

40

i

30

20

10

30 100, 200. 300, 400, 500. G00. T00. a00. a00. 1000
Frequency (MHz)

Site no. : 986 14 chamber Deta no. @ 183

Dis. / Ant. : 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCOC PBART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer + Dick

EUT : LED TV

Power » BC 120V/&0Hz

M/ : EL5T43145
Test Mode : IEEE 302.11g CH1 2412TX

Cable Emiszicn
Loas Feading Level Limits Margin PRemark
{dB} {dBuv) {dBuV/m) (dBuV/m) (dB)

1 151.23 10.82 1.481 15.51 27.54 43.50 15.546 QP
2 192.9% T7.85 1.77 21.38 31.00 43.50 12.50 QP
3 305.438 13.11 2.31 13.77 35 44.00 10.81 QP
4 386.9% 15.42 2.85 17.45 35.52 q.00 10.48 QP
53 &00.38 13.480 3,44 14.3% 37.43 q.00 g.57 QP
@ 804.08 22.17 3.87 15.37 41.41 q.00 4.3% QP
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Level (dBulim) Date: 2016-03-09

a0

70

60
FCC PART 15 B(31)

50

4[]—' ) ;

30

1=r)
[=8
m

20

10

30 100, 200, 300, 400, 500. Goo. T00, a00, 900, 1000
Frequency (MHz)

Site no. : 988 14 chamber : 124
Dis. / Ent. : 3m 27137 : VERTICAL
Limit : FCC PART 15 B(3M)
Env. /S Ins. : Temp:23.6" ;Humi:5&%:Press:101.52kF=
Engineer : Dick
EUT : LED TV
Power : AC 120V &0H=z
M/ : EL3T431&3
Teat Mode : IEEE E202.11g CH1 2412TX
Cable Emiszsion
Freq. Loas Feading Lewvel Limits Margin Eemark
MHz) {dB) {dBu¥) (dBu¥V,/m) (dBuV/m) (4B}
1 30.00 15.51 0.&5 14,18 33.34 40.00 6.66 QP
2 73.65 .22 1.15 22.3 29.69 40.00 10.31 QP
3 e04.24 13.71 3.41 16.38 39.50 g.00 6.50 QP
4 810.0& 19,88 3.38 168.33 39.57 §.00 8.43 QF
5 &l19.7& 20.03 3.43 17.63 41.0%9 g.00 4,81 QP
g 742,85 22.31 3.868 11.10 37.27 g.00 B.73 QP
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20 Level (dBuV/im) Date: 2016-03-09

70

G0
FCC PART 15 B(311)

50

40—' *ﬂ"_

o
[=8
m

20

10

30 100, 200. 300, 400, 500, 600, T00. a00. a00. 1000
Frequency (MHz)

Site no. : 968 14 chamber Dete no. @ 185

Dis. / Ant. : 3m 27137 Ant. pol. : VERTICAL
Limit : FCOC PART 15 B({3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer : Dick

EUT : LED TV

Power : BRC 120V/80H=

M/ : EL3T43165

Teat Mode : IEEE 202.11g CH7 2442TX

Cable Emissicn
Freq. Loas Feading Level Limits Margin PRemark
MHzZ) {dB) {dBuWV) {dBuV,/m) {dBuV/m) {dB)
1 30.00 18.51 0.&5 14.00 33.1%¢ 40,00 6.24 QP
2 T73.85 6.22 1.15 22.35 29.72 40,00 10,28 QP
3 449,04 16.45 2.95 13.73 33.13 g.00 12.87 QP
4 599,339 19.58 3.47 17.14 40.149 g.00 5.81 QP
5 &gl1z2.00 19,91 3.33 18.28 41.52 g.00 4.48 QP
& 740,04 22.36 3.84 2.16 34,38 46,00 11.84 QP
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a0 Level (dBulim) Date: 2016-03-08

70

G0
FCC PART/ 15 B{311)

50

1=r)
[=8
m

40

i

30

20

10

30 100. 200, 300, 400, 500. G00. T00. a00. a00. 1000
Frequency (MHz)

Site no. : 988 1l# chamber Data no. : 126
Dis. / Ant. : 3m 27137 Ant. pol. : HORIZONTIAL
Limit : FCC PART 15 B({3M)

Env. / Ins. : Temp:23.6" )Humi:56%;Press:101.52kPa
Engineer » Dick
EUT : LED IV

Power : RC 120V/60H=

M/ : EL5T43143
Test Mode : IEEE 302.11g CH7 2442TX

Cable Emissicn
Loas Feading Lewvel Limits Margin BRemark
(4B} {dBuV) (dBu¥V,/m) (dBuV/m) (4B}

1 1%2.9% T.85 1.77 21.34 30.9% 43.50 12.54 QE
2 308.45 13.13 2.35 g.44 31.92 48.00 14.08 QE
3 386.9% 15.42 2.85 17.45 35.52 46.00 10.43 QE
4 587.453 19.55 3.3%9 14,54 37.58 6.00 g.42 QE
5 813.94 13.34 3.39 13.393 37.26 46.00 3.74 QE
@ 804.08 22.17 3.87 13.02 39.08 46.00 6.34 QE
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a0

Level (dBu\im)

Date: 2016-03-08

70

60

50

40

30

20

10

i

FCC PART 15 B(31M)

1=r)
[=8
m

30 100.

Site no.

Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Cakle Emiszsicn
Freq. Loss Reading Level Limits Margin FEemark
MHz) {dE) {dBuV) {(dBu¥V,/m) (dBuV/m) (dB)
1 151.2% 10.82 1.81 15.94 28.39 43.50 15.11 QP
2 231.7& .34 2.07 B.77 30.38 45.00 15.682 QP
3 E6.968 15.42 2.85 17.390 35.97 45.00 10.03 QP
4 447.10 16.40 2.98 2.38 31.7& 46.00 14.24 QE
5 &21.70 20.08 3.42 14,85 8.33 45.00 7.687 QP
& E&0&.00 22.24 3.24 14.07 40.15 45.00 5.85 QP

200. 300. 400. 500. 600, 700, 800.

Frequency (MHz)

96& 1# chamber 187

3m 27137 HORIZONTAL
FCC PART 15 B(3M)

Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Dick

LED IV

: AC 120V/60Hz

EL3T43145
IEEE 802.11g CH13 2472TX

a00.

1000

EST Technology Co., Ltd
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a0

Level (dBu\//m) Date: 2016-03-08

70

60

a0

30

20

10

4U—| ‘ﬂ

FCC PART 15 B3N]

=0
=1
m

30 100

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

Prise
DOWEL

M/H
Test Mode

200, 300, 400, a00, G600, o0, 200, a0aq, 1000
Frequency (MHz)

966 14 chamber Data no. : 188

3m 27137 Ant. pol. @ VERTICAL
FCC BRRT 15 B({3M)

Temp:23.68" ;Humi:56%;Press:101.52kFa

Dick

LED TW

RC 120V/&0H=

EL3T431&5

IEEE 802.11g CH13 2472TX

Ant. Cable Emizzion
Factor Loas Feading Level Limits Margin Eemark
{dB/m) {dB} {dBuWV) {dBuV/m) (dBuV/m) (dB)

=

1 30.00 2. . 32.80 00 QF
2 97.30 3.13 1.33 g.01 28 43,50 15.03 QF
3 45g8.E0 1&8.73 2.93 10,85 30.51 4g.00 15.43 QF
4 59E.42 18.57 3.43 17.83 40,83 4g.00 5.17 QF
5 &07.15 18,80 3.41 17.71 40,82 4g.00 5.08 QF
& 7T755.56 22.10 3.87 8.79 34.78 4g.00 11.2 QF
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20 Level (dBulim) Date: 2016-03-09

70

60
FCC PART 15 B(3NM)

a0

=0
=1
ua]

30

20

10

30 100, 200. 300. 400, 500. G00. 700, a00. a00. 1000
Frequency (MHz)

Site no. : 968 1% chanber Data no. : 189
Dis. / Ant. : 3m 27137 Ant. pol. @ VERTICEL
Limit : FCC PART 15 B({3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer : Dick

EUT : LED TV

Power : BAC 120V/60H=z

M/ : EL5T43143
Test Mode : IEEE 202.11ln HTZ20 CH1 2412TX

Cable Emiszicn
Loss Feading Level Limits Margin Eemark
{dB) {dBuWV) {dBuV/m) (dBuV/m) (dB)

1 30.00 18.51 0.&85 14.12 33.28 40,00 8.72 QF
2 73.65 8.22 1.15 22.44 29,81 40,00 10.19 QF
3 5590.&8 13,45 3.37 15.75 38.57 48,00 T.43 QF
4 g07.15 15,80 .41 2.70 41,581 46.00 4,08 QF
5 T47.E0 22.22 3.591 11.&8 37.81 48,00 2.19 QF
& 20&.00 22.24 3.24 4,31 30.39 46.00 15.61 QP
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20 Level (dBu\/m) Date: 2016-03-09

70

G0
FCC PART 15 B{3M)

a0

=0
=1
m

40

I —
W

30 100, 200, 300, 400, a00. G0oa0, Foo, 200, a00. 1000
Frequency (MHz)

Site no. : 988 14 chamber Date no. : 190
Dis. / Ent. : 3m 27137 Ant. pel. : HORIZONTAL
Limit : FCC ERRT 15 B({3M)

Env. / Ins. : Temp:23.6"Humi:56%;Pres3:101.52kFa
Engineer : Dick

EOT : LED TV

Power : RC 120V/&0Hz

M/N : EL3T43145
Teast Mode : IEEE 302.11n HT20 CH1 2412TX

Cable Emiszicn
Loas Feading Level Limits Margin Eemark
{dB}) {dBuW) {dBuV/m) (dBu¥V/m) (dB)

1 231.74 3.354 2.07 g.28 29.89 46.00 6.11 QP
2 308.45 13.13 2.35 1a.78 32.26 46.00 13.74 QP
3 386.94 15.42 2.85 17.80 35.87 46.00 10.13 QP
4 447,10 16.40 2.98 2.35 31.73 46.00 14.27 QP
3 813.94 13.34 3.3%9 13.80 37.13 46.00 g8.87 QP
g 801.15 22.07 3.83 15.07 40.37 46.00 5.03 QP
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20 Level (dBulim) Date: 2016-03-09

7o

i]
FCC PART/ 15 B3N]

50

=
=1
m

40 4|—‘_| —
30
20

10

30 100. 200. 300, 400, 500, &00. 700, 200. apo, 1000
Frequency (MHz)

Site no. : 988 14 chamber 1391
Dis. / Ant. 1 3m 27137 HORIZONTRL
Limit : FCC PBART 15 B(3M)
Env. / Ins.  Temp:23.68" ;Humi:56%;Fress:101.52kFa
Engineer » Dick
EUT : LED TV
Power : AC 120V/60H=z
M/ : EL3T431&5
Test Mode : IEEE 202.11n HT20 CH7 2442TX
Cable Emisgzion
Loss Reading Level Limits Margin ERemark
s 1=3] {dBuV) (dBuV/m) (dBuV/m) (d4BE)
1 1.66 17.23 29.80 43.350 13.30 QP
2 1.99 2.81 30.27 45.00 15.73 QP
3 2.35 19.14& 34,24 45.00 11.348 QP
4 2.85 17.88 35.95 45.00 140.05 QP
5 3.37 2.55 36.00 45.00 10.00 QE
& 3.87 13.43 39.47 45.00 6.33 QP
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FCC ID: 2ACWIELST4316S

Date: 2016-03-09

80 Level (dBu\/m)

70

60

a0

30

20

10

I i— 1
40 g

FCC PART 15 B{31)

1=u
[=1
m

Site no. 966 14 chamber : 132
Dis. / Ant. 3m 27137 : VERTICAL
Limit FCC BRRT 15 B{3M)
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Dick
EUT LED TV
Power : RC 120V/&0Hz
M/ EL3T431&5
Test Mode IEEE 202.11n HT20 CHT7 2442TX
Cable Emiszicon
Freq. Loas Feading Lewvel Limits Margin BRemark
(MHZ) {dB) {dBuvV) {dBuV,/m) {dBuV,/m) (dB)
1 30.00 18.51 0.8&5 14.40 33.548 40.00 2.44 QF
2 73.65 g.22 1.15 23.1%9 30.548 40.00 4,44 QF
3 311.30 13.24 2.33 6.05 3l1.82 g.00 14.38 QF
4 443,04 1a.45 2.95 14.05 33.45 45.00 12.55 QF
3 a04, 24 19.71 3.41 17.71 40,83 45.00 5.17 QF
g T40.04 22.38 3.24 g.35 34.35 45.00 11.45 QF

100.

200. 300. 400. 500. 600, Fo0. 800.

Frequency (MHz)

a00.

1000

EST Technology Co., Ltd
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FCC ID: 2ACWIELST4316S

20 Level {dBu\/m) Date: 2016-03-09

70

60
FCC PART 15 B3I}

50

so— A

30

o=
[=1
m

20

10

30 100. 200. 300. 400, 500, G00. 700, 200. apo. 1000
Frequency (MHz)

Site no. : 968 14 chamber Dete no. @ 193

Di=. /S &nt. : 3m 27137 Znt. pel. @ VERTICRL
Limit : FCC PART 15 B (3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;Fress:101.52kFa

Engineer : Dick

EUT : LED TV

Power : AC 120V/60H=z

M/N : EL3T431&5

Teat Mode : IEEE 202.11n HT20 CH13 2472TX

Cable Emissicon
Fred. Loss Feading Level Limits Margin Eemark
MHz) (dB) {dBuV) {dBuV/m) (dBuV/m) (d4B)
1 30.00 18.51 0.&5 13.1% 32.32 40.00 7.6a8 QF
2 73.85 6.22 1.15 19,24 26,681 40.00 13.39 QF
3 309.36 13.18 2.368 15.88 31.42 45.00 14,58 QF
4 4dg4.56 17.01 3.02 11.43 31.4¢ 45.00 14,54 QF
5 &02.30 19,86 3.41 17.490 40,497 45.00 5.03 QF
& 7T45.8%8 22.26 3.80 8.21 34,37 45.00 11.83 QF
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FCC ID: 2ACWIELST4316S

20 Level (dBuvim) Date: 2016-03-09

70

60
FCC PART 15 B{311)

50

1=r)
[=8
m

40

|

30

20

10

30 100. 200. 300, 400, 500. &00. T00. 200. a0o. 1000
Frequency (MHz)

Site no. : 986 14 chamber Data no. @ 194

Dis. / Ant. : 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCOC PBART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer » Dick

EUT : LED TV

Fower » AC 120V/60H=

M/ : EL5T43145
Test Mode : IEEE 302.11n HTZ20 CH13 2472TX

Cakle Emiszsicon
Loas Feading Level Limits Margin PBRemark
s 1=3] {dBuV) {(dBuV/m) (dBu¥V,/m) (4B}

1 1%2.9% T7.85 1.77 20.37 29.9%9 43.50 13.51 QP
2 303.54 13.08 2.43 13.47 33.98 44.00 2.02 QP
3 386.9% 15.42 2.85 17.80 35.87 q.00 10.13 QP
4 452.32 6.58 2.97 2.489 2.24 45.00 13.746 QP
3 819.7& 20.03 3.43 14.483 37.594 44.00 g.08& QP
@ 804.08 22.17 3.87 13.5%6 39.480 44.00 g.40 QP
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FCC ID: 2ACWIELST4316S

a0 Level {dBuVim) Date: 2016-03-09

70

60
FCC PART 15 B(3N)

50

=0
[=8
m

40

i

30

20

10

30 100, 200, 300, 400, 500, 600, 700, a00, a00. 1000
Frequency (MHz)

Site no. : 988 14 chamber Data no. : 145

Dis. / Ent. : 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B({3M)

Env. / Ins. : Temp:23.68" ;Humi:56%;FPress:101.52kFa

Engineer : Dick

EUT : LED TV

Fower + BC 120W/

M/ : EL5T43145
Teat Mode : IEEE 802.11n HT40 CHI 2422TX

0Hz

Cable Emiszion
Loas Feading Level Limits Margin Eemark
{dB} {dBuWV) {dBuV/m) (dBuV/m) (dB)

1 1%32.3% T.85 1.77 23.81 33.43 43.50 10.07 QP
2 309.3%6 13.18 2.38 17.41 2.95 45.00 13.05 QP
3 386.96 15.42 2.85 17.4%9 35.746 45.00 10.24 QP
4 454,328 6.65 2,594 14.22 33.81 &.00 2.13 QP
3 8l10.04& 19.88 3.36 14.08 37.32 q.00 g.a8 QP
& 7T94.38 22.04 3.89 13.0% g.98 46.00 7.02 QP
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FCC ID: 2ACWIELST4316S

80 Level {dBuVim) Date: 2016-03-08

70

60
FCC PART 15 B3N}

50

4U—| v

30

=0
=1
m

L

20

10

30 100, 200, 300, 400, 500, G0oa0. 700, 200, agan. 1000
Frequency (MHz)

Site no. : 968 1# chamber : 19g
Dis. / Ant. : 3m 27137 : VERTICAL
Limit : FCOC PART 15 B({3M)
Env. / Ins. : Temp:23.68" ;Humi:56%;FPress:101.52kPa
Engineer : Dick
EUT : LED TV
Power : AC 120V/&0H=z
M/ : EL3T431&5
Teat Mode : IEEE 202.11n HT40 CH1 2422TX
Cable Emission
Freq. Loas Feading Level Limits Margin ERemark
(MH=) {dB) {dBuv) {dBuV,/m) (dBu¥V/m) (dB)
1 30.00 18.51 0.&5 14.47 33.83 40.00 6.37 QP
2 73.65 .22 1.15 22.649 30.08 40.00 4,394 QP
3 303.54 15.08 2.43 19.27 34.78 g.00 11.22 QP
4 447,10 15.40 2.98 12.27 31.8&5 45.00 14.35 QP
3 e04.24 19.71 3.41 16.92 40,04 g.00 5.948 QP
g 740,04 22.38 3.84 g.98 35.1¢% 45.00 10.82 QP
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FCC ID: 2ACWIELST4316S

20 Level (dBuV/m) Date: 2016-03-09

70

60
FCC PART 15 B3N]

50

1=r)
[=8
m

30

20

10

30 100, 200, 300, 400, 500, G0oa0. FAILIR 200, a0aq, 1000
Frequency (MHz)

Site no. : 966 14 chamber Data no. » 197

Dis. S/ Ent. : 3n 27137 Znt. pol. : WVERTICEL
Limit : FCOC BART 15 B(3M)

Env. / Ins.  Temp:23.68" ;Humi:56%;Press:101.52kFa

Engineer : Dick

EUT : LED TV

Fower + RO 120W/

M/ : EL5T43143
Test Mode : IEEE 802.11ln HT40 CHS 2442TX

0H=z

Cable Emiszion
Loss Reading Lewvel Limits Margin BERemark
{dE) {dBuV) {(dBu¥V,/m) (dBu¥V/m) (dE)

an 1g.51 0.85 13.22 32.38 40.00 T.82 RF
.85 g.22 1.15 22.13 29.5% 40.00 10.44 QP
A3 13.13 2.35 la.76 32,24 45.00 13.76 QP
.13 13.80 3.41 la.az2 39.83 44.00 6.17 QP
.98 20.28 3.a5 T7.55 31.48 45.00 14.52 QP
.83 22.24 3.9% 6.88 33.08 45.00 2.32 QP
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FCC ID: 2ACWIELST4316S

20 Level (dBu\im)

Date: 2016-03-08

70

60

50

FCC PART 15 B({311)

1=r)
[=8
m

40

i

30

20

10

100, 200, 300, 400, 500.

G00.

Frequency (MHz)

Site no. 966 14 chamber I
Dis. / Ant. 3m 27137 T
Limit FCC PART 15 B({3M)

Env. / Ins. Temp:23.6" ;Humi:568%;Pres3:101.52kFa
Engineer Dick

EUT LED IV

Fower : RC 120V/60H=

M/ EL3T431&5

Test Mode IEEE 802.11n HT40 CHS 2442TX

1393
AORIZONTAL

700, 200, 900, 1000

Cakble Emizsicn
Freq. Loas Feading Level Limits Margin PRemark
MH=z) (4B} {dBuV) {(dBu¥V,/m) (dBuV/m) (dB)
1 1892.94% T.85 1.77 24,08 33.70 43.50 9.80 QP
2 308.3%8 15.18 2.348 17.69 33.2 45.00 12.77 QP
3 3B86.9%8 15.4z2 2.85 17.72 35.749 45.00 10.21 QP
4 447,10 g.40 2.98 14.03 33.41 g.00 12.549 QP
3 &04.24 19.71 3.41 16.35 39.47 45.00 6.33 QP
& 804.08 22.17 3.87 13.3%9 39.43 45.00 6.57 QP
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FCC ID: 2ACWIELST4316S

a0

Level (dBu\im)

Date: 2016-03-08

fo

60

50

40

30

20

10

i

FCC PART 15 B({311)

1=r)
[=8
m

F1

30 100.

Site no.

Dis. / Ant.
Limit

Env. / Ins.
Engineer

EUT

FOWEL

M/
Test Mode

1 151.25
2 192.94
3 303.54
4 386.96
3 597.45
& 80&.00

200, 300. 400, 500. G00.
Frequency (MHz)

966 14 chamber
3m 27137

FCC PRRT 15 B({3M)
Temp:23.6" ;Humi:568%;Pres3:101.52kF:
Dick

LED IV

: AC 120V/60Hz

EL5T431&5
IEEE 202.11n HT40 CHS 2482TX

Cakle Emiszsicn
Loss Feading Level
(dB) {dBu¥) {dBuV/m)

10.82 1.8 17.28 29.71
T7.85 1.77 23.85 33.47
13.08 2.43 1g.85 34,18
15.42 2.85 17.3%9 35.448
13.55 3.3%9 15.73 3g.a7
22.24 3.84 1z.22 g.30

133
AORIZONTAL

Fo0. 800, 800, 1000

Limits Margin BRemark
{dBuV/m) (dB)

13,78 QE
10.03 QP
11.84 QE
10.54 QP
7.33 QP
7.70 QE

EST Technology Co., Ltd
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FCC ID: 2ACWIELST4316S

20 Level (dBuVim) Date: 2016-03-09

7o

60
FCC PART 15 B(311)

a0

1=r)
[=8
m

30

20

10

30 100, 200, 300, 400, 500, a00, 700, a00, a00, 1000
Frequency (MHz)

Site no. : 966 1# chamber : 200
Dis. / Ant. : 3m 27137 : VERTICAL
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kEk:
Engineer : Dick
EUT : LED TV
Fower : BC 120V/80H=z
M/H : EL3T431&3
Teat Mode : IEEE E202.11n HT40 CHY 2482TX
Cable Emiszicn
Freq. Loas Feading Level Limits Margin Eemark
1Z) {dB) {dBuV) {(dBu¥V,/m) (dBu¥V/m) (dB)

1 30.00 18.51 0.&5 13.482 32.78 40.00 T.22 QF

2 73.65 g.22 1.15 19.04& 26.43 40.00 13.57 QF

3 4&8l.&5 16.91 3.01 15.04 32.96 g.00 15.04 QF

4 &/00.38 149.8&0 3.44 16.86 39.90 45.00 6.10 QF

5 &l12.00 19.91 3.33 16. 67 39.91 g.00 6.0%9 QF

& T45.8%8 22.26 3.90 9.88 35.02 45.00 9.98 QE
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FCC ID: 2ACWIELST4316S

1000-18000 MHz
Level (dBu\/m)

Date: 2016-03-10

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

[}

50

30

10

=3 i

L,

™

1000

4000, 6000, 8000, 10000. 12000, 14000,

Frequency (MHz)

16000

13000

Site no. 1% 96& chamber Data no. 289
Dis. / Ant. 3m  ANT 1-1&G Ant. pol. @ VERTICAL
Limit FCC PRRT 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT LED TV
Power : BC 120V/e0H=
M/ EL3T431&5
Test Mode IEEE 202.11k CH1 2412TX
Ant. Cable Anp Emissicon
Freq. Factor Loss Factor Reading Lewvel Limits Margin Femark
(MH=) {dB/m) ({dB) {dB} {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 2412.00 27.&0 6.6 34,24 56.53 26.13 74.00 -12.13 Peak
2 4060.00 29.77 10.83 36.18 41.495 46.37 74.00 27.63 Peak
3 4524.00 31.28 11.:84 35.646 44,33 51.9%9 74.00 22.01 Peak
4 5556.00 31.97 12.00 6.07 42.28 50.14& 74.00 23.84 Peak
5 7120.00 3&.08 11.51 33.8¢8 33.37 47.10 74.00 26.90 Peak
& 11234.00 39.37 11.12 33.25 2.35 459,35 74.00 24,41 Peak
7 14515.00 41.8% 10.93 33.57 31.38 50.63 74.00 23.37 Peak
Femarks: 1. Emission Lewvel= Entenna Factor + Cabkle Loss - Amp Factor + BReading.
2. The emission lewvels that are 20dEB bkelow the cofficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuvim) Date: 2016-03-10

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

3 7 7

T e

50

i
|

L

30

10

1000 4000, G000, 2000. 10000, 12000. 14000, 16000. 12000
Frequency (MHz)

Site no. : 1# 988 chamber Data no. 230
Dis. / Ant. : 3m ANT 1-13& Ant. pol. : HORIZONWTAL
Limit : FCOC BART 15C PERK
Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=
M/ : EL3T431&5
Teat Mode : IEEE 202.11k CH1 2412TX
Ant. Cable Anp Emissicn
Freq. Factor Loss Factor BReading Level Limit Margin Femark
{MH=Z) {dB/m) [{dB) [{dB) {dBuW) {dBuW,/m) {dBuV,/m) [{dB)
1 2412.00 27.80 g.04 3d4.a4 92.4%9 92.09 74.00 -12.0% Peak
2 3975.00 23.80 10.81 g.42 44,82 458.487 74.00 25.33 Peak
3 4324.00 31.28 11.:84 35.646 42,390 50.368 74.00 23.584 Peak
4 5454.00 31.83 2.05 35.90 43.58 31.54 74.00 22.48 Peak
5 §514.00 3&.9& 11.45 34.07 32.94 47.28 74.00 26.72 Peak
& 11200.00 39.39 11.14 33.24 30.44 47.73 74.00 26.27 Peak
7 13580.00 40.31 11.40 2.84 30.82 49,89 74.00 24,11 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.
2. The emission lewvels that are 204B bkelow the official
limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

T e

1000

Site
Dis.
Limit
Env.
Engineer
EUT

M/
Test Mode

no.

P

[

WEL

Ant.

S Ins.

4000, G000, 8000, 10000, 12000, 14000, 16000, 18000

Frequency (MHz)
293
: VERTICEL

ANT 1-13G

FCC PBART 15C FERE

Temp:23.6" ;Humi:56%;Press:101.52kFa
Tony
LED TV
: AC 120V/80H=z
ELST43165
IEEE E202.11k CH7 2442TX
Cakle Emiszsicn

Freq. Fa Loss Level Limits Margin Femark
{MHz) { {dB) {dBu¥v,/m) {dBuV,/m) {dB}
1 2442.00 27.&0 6.67 34.85 B7.84 B87.2& 74.00 -13.26
2 4080.00 23,77 10.83 £.18 41.32 458,34 74.00 27.66
3 4384.00 31.37 12.47 35.82 41. 20 49,42 74.00 24,58
4 5556.00 31.87 12.40 358.07 40.&7 45.57 74.00 25.43
5 7426.00 38.56& 1l.&0 34.22 2.849 45.83 74.00 27.17
& 1354£.00 40,21 11.44 2.81 30.04 49,08 74.00 24,92
Femarks: 1. Emiszicn Lewvel= Antenna Factor + Ceble Loss - p Factor + Reading.
2. The emisgion lewvels that are 204B below the official

limit

are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBu\im)

Date: 2016-03-10

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

il

30

10

7

WW

1000

Site no.

Dis. / AEnt. 3m ENT 1-18G HORIZONTA
Limit FCC PART 15C PERK

Env. / Ins. Temp:23.6" Humi:56%;Fress:101.52kPa

Engineer Tony

EUT LED TV

Frwer

rowWel

M/

Test Mode

4000, G000, 2000, 10000.

Frequency (MHz)

12000.

1 chamnber 294

AT 120V/&
EL5T43145
302.11k CHT Z2442TX

0H=z

IEEE

14000, 16000,

LT

18000

Lmp Emission
Freq. Factor Reading Lewvel Limits Margin Femark
{MH=) {dBE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2442.00 34.85 93.548 92.98 74.00 -1%.98
2 40248.00 §.28 44,30 43,135 74.00 24,81
3 4584.00 35.82 44,75 52.37 74.00 21.83
4 5556.00 g.07 43.78 51.68 74.00 22.32
5 10144.00 34.58 31.48 45,75 74.00 27.25
& 135837.00 33.00 29.749 43,08 74.00 24,392
Femarks Emissicn Level= Antenna Factor + C Loss - Amp Factor + Beading.

[

The emiszsicn levels that are 20d4B
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBulim) Date: 2016-03-10

110

an

FCC PART 15C PEAK

7o

3 4 FCC PART 15C AV

VLJ et e S

50

.
|
iw

30

10

1000 4000, Gooo, a0oo, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 14 988 chanber Data no. 1 295
Dis. / RAnt. : 3m ENT 1-18G Ent. pol. HORIZONTAL
Limit : FCCT PLRT 15C FERK

Env. / Ins. : Temp:23.6" Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV

Power + AC 120V/&80H=z

M/ : EL5T431&3
Test Mode : IEEE 302.11b CH13 2472TX

Cable Enp Emissicn
Freq. Loas Factor BReading Level Limits Margin Femark
MH=z {dB) {dB} {dBuWV) {dBuV/m) {dBuV/m) {dB)

1 2472.00 27.58 6.71 35.11 92.93 92.11 74.00 -12.11
2 3975.00 23.80 10.8 G6.42 45,01 49,00 74.00 25.00
3 4944.00 31.47 12.37 35.9¢8 44,97 52.85 74.00 21.15
4 5454.00 31.83 12.05 35.380 43.87 51.85 T4.00 22.15
5 2225.00 36.68 11.42 34,95 2.680 45,73 74.00 28.27
& 11166.00 39,41 11.17 33.31 30,88 47.495 74.00 26.05
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Zmp Factor + Beading.

2. The emission lewvels that are
limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

Nl

1000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

M/H

Test Mode

ng.

/ Ant.

4000,

FCC BAZRT 15C

Temp:23.6" Humi:56%,Press:101.52k

Tony
LED TV

: AC 120V/80H=

EL5T43145
IEEE 202.1lk

G000,

chamber
ENT 1-18G

8000,

10000.

Frequency (MHz)

FERK

CHI3Z 2472IX

Data no.

Ant. pol.

12000.

23

: VERTICAL

14000. 16000.

(=]

18000

1 2472.00 2
2 4145.00 2
3 4344.00 3
4 3556.00 3
3 9296.00 37.
i 13514.00 4

T7.58 6.71
9.88 10.75
1.47 12.37
1.97 12.00
7.91 11.81
0.40 11.3%

L
1
e
[¥4]
fary

.
o=

1
35.98 41.8
35.94 44,37
6.07 43.38
34.57 33.07
2.68 30.34

Emissicn
Lewvel

(dBuV,/m)
30,88
48,54
52.75
51.28
47,02
49,42

Limits Margin
{dBuV,/m) {dB)
74.00 -158.88
74.00 27.48
74.00 21.25
74.00 22.72
74.00 25.98
74.00 24,58

Emission Level= Antenna
The emizzicn levels that

limit

are

are not reported.

+ Cable Loss - Zmp Factor
204E below the

pfficial
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FCC ID: 2ACWIELST4316S

120 Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

7o

FCC PART15C AV

]

50

30

10

1000 4000, 6000, 8000, 10000,

Frequency {(MHz)

Site no. 1% 968 chamber Data no.
Dis. [/ Ant. : 3m ANT 1-18G Ant. pol.
Limit : FCOC BART 15C PERK

Env. / Ins. Temp:23.6" ;Humi:568%;Pres3:101.52kFa
Engineer Tony

EUT LED TV

Power : BC 120V/60H=Z

EL3T43143
IEEE 802.11g CH1

M/H
Test Mode

-
“

-
“

412T%

Emiz=i

12000.

L

9

Fa

on

14000. 16000. 158000

CRIZONTAL

Freq. Loss Factor BReading Level Limits Margin Femark
(MHzZ) [{dB) {dB) {dBuV) {dBuWV,/m) {dBuWV,/m) [{dB)

1 2412.00 27.&0 g.e4d 34,84 90.17 89.77 74.00 -15.77

2 4145.00 28,88 10.75 35.98 44,22 458,87 74.00 2

3 5454.00 31.83 2.05 35.490 43.54 51.52 74.00 2

4 2£33.00 37.24 11.45 33.73 32.70 47.86 74.00 2

5 11319.00 39.31 11.0& 33.39 30.14 47.12 74.00 2

& 13831.00 40.45 11.34 2.72 30.12 459,15 74.00 2

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.

2. The emiszsion lewvels that are 204B bkelow the official

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuV/m) Date: 2016-03-10

110

a0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

50

ol

10

1000 4000, agooao, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Jite no. : 1# 948 chamber 300

Di=s. / Ant. : 3m ENT 1-18G : VERTICLL
Limit : FCC PRRT 15C FERK

Env. / Ins. : Temp:23.68" ;Humi:5&%,Pres3:101.52kPa

Engineer : Tonv

EUT : LED TV

Power : BC 120V/&0H=z

M/H : ELST43165

Tezt Mods : IEEE 202.11g CH1 2412TX

Cable Amp Emissicn
Freq. Loas Factor Reading Level Limits Margin Femark
MHz) {dB) {dB) {dBuV) {dBu¥V,/m) {dBuV,/m) {dB)

1 £412.00 27.40 g.ad 34,04 88.63 G8.23 74.00 -14.23
£ 4026.00 2%.71 10.848 368.28 41.01 45.30 74.00 28.70
3 5454.00 31.83 2.03 35.90 40.78 458.74 T4.00 £5.24
4 3126.00 37.82 11.52 34.08% 32.190 47.95 74.00 26.05
3 11336.00 39.30 11.04 33.44 30.863 47.533 T4.00 Z28.47
& 14141.00 41.58 10.%91 33.28 30.21 43,42 74.00 24,58

Femarks: 1. Emission Lewvel= Antenna
The emiszsion lewvels that
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuvim) Date: 2016-03-10

110

an 1

FCC PART 15C PEAK

70

FCC PART 15C AV

s T T ™

[}

=]
L

50

o
n

30

10

1000 4000, Gooo, a000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz)

Site no. : 14 984 chanber Data no. : 303

Dis. / Ant. : 3m ANT 1-13& Int. pel. : HORIZONWTAL
Limit : FCC BLRT 15C EFELE

Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT : LED TV

Power : AC 120V/&60Hz

M/ : ELST4314&5

Test Mode : IEEE 202.11g CH7T 2442TX

Cable Enp Emissicon
Loss Factor BReading Level Limits Margin Femark
{dB) {dB) {dBuW) {dBu¥V/m) {dBu¥V/m) {dB)

1 2442.00 27.80 6.687 34,85 2g2.90 g8.32 74.00 -14.32
2 4060.00 29,77 10.83 6.18 44,20 48.62 74.00 25.38
3 5556.00 31.397 2.00 36.07 43.8¢6 51.7& 74.00 22.2
4 2624.00 37.32 11.45 33. 68 30,38 46.07 T4.00 27.93
5 11540.00 39.1& 10.95 33.3¢8 29.71 46,46 74.00 27.54
& 13854.,00 41.35 10.9& 2.93 28.8681 47.93 74.00 26.07
Femarks: 1. Emission Level= LAntenna Factor + Cable Loss - Zmp Factor + Beading.

The emiszsion levels that are
limit are not reported.

20dB below the official

%]
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

£ad
1l

i)

: MHWMWW

n

1000

4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000

Frequency (MHz)

Site no. 1% 964 chamber 304
Dis. / Ent. 3m INT 1-18& : VERTICAL
Limit FCC PRRT 15C PERLK
Env. / Ins. Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/60H=z
M/ ELST431&S
Test Mode IEEE £202.11g CH7 2442TX
Cable Emiszicn
Freq. Loss Feading Level Limits Margin Femark
MHz) (dB) {dBu™v) (dBuV,/m) (dBuV,/m) (dB)
1 2442.,00 27.&0 6.67 34,85 g2.20 91.62 74.00 -17.
2 4145.00 28,88 10.75 35.98 41.47 45.12 74.00 27.
3 555&£.00 31.347 2.00 £.07 41.3& 49,28 74.00 24
4 T426.00 38.56 1l1.&0 34,22 2,88 45,82 74.00 27.
5 10197.00 38.45 11.48 34.51 31.48 45.90 74.00 27.
& 13274.00 35.54 11.47 2.892 30.66 45.75 74.00 25.
Femarks: 1. Emissicn Level= Antenna r + Cegbkle Loss - Factor + Beading.
2. The emissicon lewvels that are 204B bkelow the cfficial

limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1603040 Page 52 of 156



120

Level (dBulim)

FCC ID: 2ACWIELST4316S

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

Ll
n
]

3 f““*“‘thJhthrIVMMf-J“4ﬁ*wwvwvw’1HEL1—MHHM“k*““x»UJ*ﬁﬂAFfLJ;x

1000

Site no. 14 96& cheamber Data no. 305
Dis. / REnt. 3m ENT 1-18G knt. pol. @ VERTICAL
Limit FCC PART 15C PERKE
Env. / Ins. Tenmp:23.6" ;Humi:56%; Press:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/80H=
M/N ELST43185
Teat Mode IEEE E02.11g CH13 2472TX
Ant. Cable Amp Emissicn
Freq. Factor Loss Factor BReading Lewvel Limits Margin Femark
(MHz) dB/m) (dB) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2472.00 27.58 6.71 35.11 91.348 30.54 74.00 -18.54 Peak
2 40&0.00 29.77 10.83 §.18 41.38 45,80 74.00 28.20 Peak
3 5554.00 31.87 12.00 8.07 41.480 459,350 74.00 24,30 Peak
4 7480.00 3&.52 1l.4& 34.21 33.48 47,40 74.00 26. 80 Peak
5 11115.00 39.44 11.:20 33.55 31.9%9 459,08 74.00 24,32 Peak
& 13545.00 40.21 11.44 2.681 259.04 45.08 74.00 25,92 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Lo3s - Amp Factor + Reading.
2. The emission lewels that are 20d4dB below the official

4000, 6000, 8000, 10000,

Frequency (MHz)

12000. 14000

limit are not reported.

16000.

18000
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FCC ID: 2ACWIELST4316S

Level (dBu\im)

Date: 2016-03-10

120
110
a0 1
FCC PART 156C PEAK
70
FCC PART 15C AV
50 < V £ B
fmahafﬁwhin#ﬂ—aﬂ”‘“wwwvhyprNpkdkﬁ“thﬁ&erwaf*
30
10
0
1000 4000, a0ooao, a00a0, 10000, 12000, 14000, 16000, 12000
Frequency {(MHz)
Site no. 1% 968 chamber Data no. 308
Dis. / Ent. 3m  ANT 1-1:G Ent. pol. HORIZONTAL
Limit FCC BART 15C PERLE
Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/60HZ
M/ ELST431&5
Test Mode IEEE 202.11g CH13 2472TX
Ant Cable Enp Emissicn
Freq. Factor Loas Factor BReading Level Limits Margin Femark
{MHz) AR /m) (dB) {dB) {dBuW) {dBu¥,/m) {dBu¥,/m) [{dB)
1 2472.00 27.58 .71 35.11 B6.72 25.90 74.00 -11.340 Eezk
2 4080.00 28,77 10.83 38.18 43.78 45.20 74.00 25.80 Eezk
3 5454.00 31.83 2.05 35.490 42,37 50.35 74.00 23.685 Eezk
4 7324.00 38.55 11.57 34,14 33.52 47.50 74.00 258.50 Eezk
5 10214.00 38.48 11.47 34.50 31.46 45.91 74.00 27.09 Eezk
& 136814.00 40.40 11.3& 2.68 30.07 459,15 74.00 24,85 Eezk
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + BReading.
2. The emiszssion lewvels that are 204B bkelow the cfficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBu\im)

Date: 2016-03-10

120

110

a0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

n

Lad

50

)

30

10

2]

8000. 10000. 12000.

Frequency (MHz)

1000 4000, 6000,

(=]

Site no. 366 chamber 309
Dis. / Ant. 3m ANT 1-18G

Limit : FCOC PART 15C FERK

Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : RC 120V/&60H=
M/ EL3T431&5
Teat Mode IEEE 202.11n HTZ20 CH1 2412TX
Cable e Emissicn
Freq. Loss Factor BReading Level
(MHz) (dB) {dE) (dBuV) {dBuV/m)
1 2412.00 27.480 g.04 3d.a4 55.03 B7.63
2 4080.00 23.77 10.83 6.18 2.44 46.88
3 5454.00 31.83 2.05 35.90 40,32 458.90
4 T480.00 368.5%2 11.81 34.21 33.458 47,41
5 10180.00 3E8.42 11.4% 34.33 33.47 458.85
& 13240.00 39.48 11.4& 32.88 32.78 s0.82
Femarks: 1. Emissicn Lewvel= Antenna or + Cakle Loss - Rnp F

The emiszsicn levels that e 20dB below the

limit are not reported.

{dBuV/m)

14000. 16000. 18000

: VERTICAL

Limits

74.00 -13.483
74.00 27.14
74.00 25.10
74.00 26.5%9
74.00 25.15
74.00 23.18

+ Reading.
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FCCID: 2A

CWIELST4316S

Level (dBu\im)

Date: 2016-03-10

120
110
a0 1
FCC PART 15C PEAK
70
- FCC PART 15C AV
g 1 5 b
) Wi h
WW
30
10
G1UUU 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 1% 968 chamber Data no. 310
Dis. / Ent. 3m  ANT 1-13G Int. pol. HORIZONTAL
Limit FCC PART 15C PERLK
Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/60HZ
M/ ELST431&5
Test Mode IEEE £02.11n HT20 CH1 2412TX
Ant. Cable Enp Emissicn
Freqg Factor Loss Factor BReading Level Limits Margin Femark
(MH=z) dB/m) (dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB}
1 2412.00 27.&0 g.e4d 34,84 87.33 86.93 74.00 -12.93 Eezk
2 4080.00 28,77 10.83 358.18 45,18 49,80 74.00 24,40 Eezk
3 5454.00 31.83 2.08 35.40 43.54 51.52 74.00 22.48 Eszk
4 7545.00 38.43 11.&0 34.15 33.2 47.09 74.00 258.91 Eezk
5 10265.00 38.5& 11 34,48 33.54 49.05 74.00 24,85 Eezk
& 13485.00 40.07 11.50 2.85 31.57 50.459 74.00 23.51 Eezk
Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Zmp Factor + Beading.
2. The emission lewvels that are 204B bkelow the cfficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBuvim) Date: 2016-03-10

120
110
a0 1
FCC PART 15C PEAK
70
- FCC PART 15C AV
? 2 Hm“nffmﬂf 5 B
30
10
0
1000 4000, G000, a000. 10000, 12000, 14000, 16000, 13000
Frequency (MHz)
Site no. 1# 986 chamber Data no. 313
Dis. / Znt. 3m INT 1-18G Ent. pol. HORIZONWTAL
Limit FCC BLRT 15C FELK
Env. / Ins. Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power + AC 120V/&80H=z
M/H EL3T431&5
Test Mode IEEE 2802.11n HTZ20 CHT 2442TX
Ant Cable Enp Emissicon
Freq. Factor Loss Factor Reading Lewvel Limits Margin Femark
{MH=Z) dB./m) [{dB) [{dB) ABuW) {dBuV./m) {dBuV,/m) (dB)
1 2442.00 27.80 6.687 34.85 87.66 87.08 74.00 -13.08 Peak
z 3875.00 23.80 10.81 36.42 44.04 48.03 74.00 25.87 Feak
3 5454.00 31.83 2.05 35.490 43,55 51.53 74.00 22.47 Peak
4 7324.00 38.55 11.57 34,14 33.21 47.149 74.00 26.81 Peak
5 10265.00 38.56 11.44 34,49 2.64d 48.15 74.00 25.85 Peak
& 13325.00 39.86 11.482 2.94 30,41 48.6 74.00 25.39 Peak
Femarks: 1. Emission Level= LAntenna Factor + Cable Loss - Enp Factor + Beading.
2. The emission levels that are 204B kelow the cfficial

limit are not reported.
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Level (dBu\im)

FCC ID: 2ACWIELST4316S

Date: 2016-03-10

120

110

an

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

z q WWW

1000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

no.

/ Ant.

FowWer

M/H
Test Mode

4000, 6000, 8000, 10000. 12000. 14000. 16000. 18000

Frequency (MHz)

314
: VERT

CLL
FCC PRRT 15C PERK
Temp:23.6" pHumi:56%; Press:101.52kFa
Tony
LED TV
: AC 120V/&0H=z
EL3T431&5
202.11n H

IEEE

Emiszsicn
Level
{dBu¥V,/m)

Limits
{dBuV,/m)

Margin
': 'j.E :|

1 2442
2 3375
3 55546
4 7830

[VE R L

o tn
o
[
i
o

L¥E]
.

I

a0 27.40 6.67 34.85 86.36 85.78 T4.00 -11.78
00 23%.80 10.81 Jg. 42 42,448 45,45 T4.00 27.55
a0 31.97 2.00 6.07 42,83 50.58 T4.00 23.42
00 348.41 11.5% 34.1% 32,24 45.00 T4.00 28.00
00 39.46 11.:2%9 34.13 31.03 47.85 T4.00 26.35
00 40.07 11.50 2.85 30.08 43.00 T4.00 25.00

Emissicn Lewvel= Antenna CTOX
The emizzicn lewvels that are 204B
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuVim)

Date: 2016-03-10

110

FCC PART 15C PEAK

70

FCC PART 15C AV

L

|

£,

30

10

> u«/'J MWWW

1000 6000, 8000, 10000.

Frequency (MHz)

4000.

12000.

14000. 16000. 18000

Site no. : 14 948 chamber 315
Diz. / Ant. : 3m  RNT 1-182G : VERTICLL
Limit : FCC PRRT 15C PERK
Env. / Ins. Temp:23.6" )Humi:56%;Press:101.52kFa
Engineer : Tony
EOT : LED TV
Power : AC 120V/e0H=z
M/ : EL3T431&5
Teat Mode IEEE 202.11n HT20 CH13 2472TX
Amp Emission
Freq. Factor Reading Level Limits Margin Femark
MHz) dB) {dBuV) {dBuV,/m) {dBuV,/m) s 1=3]
1 2472.00 27.58 6.71 35.11 £9.53 g8.71 74.00 -14.71
2 419.00 29.85 10.70 35.87 40,34 45.12 T4.00 28.88
3 5580.00 32.00 2.01 g.00 41,32 49,53 74.00 24,47
4 7480.00 3&.52 11.48 34.21 33.30 47.22 74.00 26.78
5 10350.00 38.71 11.3% 34.33 30.95 458,52 74.00 27.48
& 13614.00 40.40 11.3%& 2.688 29.73 458.81 74.00 25.1%9

Emission Level= REntenna Factor + Cabkle Loss
2. The emission levels tha e 20d4B below the
limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBuvim) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

)
(]

|
[y}

1000 4000, 6000, 8000, 10000, 12000. 14000, 16000, 18000

Site no.

Dis. / Ant.

Limit

Env. / Ins.
Engineer
EUT

FOWeL

M/H
Test Mode

Frequency (MHz)

i 3l&
3m  ANT 1-18G HORIZONTAL
FCC PRRT 15C FERLK
Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Tony
LED TV
: RC 120V/&0H=z
ELST431&S
IEEE £802.11n HT20 CH13 2472TX

Cable Enp Emissicn
q. Loss Factor FReading Level Limits Margin Femark
z) {dB) {dB) {dBuv) {dBuV/m) {dBuV/m) {dB}

1 247
2 402
3 5435
4 720
3 10846
i 1345

a0 27.58 6.71 35.11 g8.36 87.54 74.00 -13.54
a0 29.71 10.28% 6.28 45.3%9 49,488 74.00 24,32
00 31.83 2.05 35.30 42,32 50.30 74.00 23.70
00 36.52 11.54 33.92 32.10 4g.24 74.00 27.76
a0 39.37 11.30 34.03 29.70 4g.34 74.00 27.66
00  40.07 11.50 2.45 23.40 43.32 74.00 25.4a8

Emizsicn Lewvel= Antenna F
The emission lewvels that
limit are not reported.
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120

Level (dBulim)

FCC ID: 2ACWIELST4316S

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

sl

%]

[

10
G1UUU 4000, G000, a00a0, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. 14 9486 chamber Data no. 318
Di=z. / Ant. 3m ANT 1-13G Ant. pol. @ VERIICAL
Limit FCC PART 15C FERK
Env. / Ins. Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/e0H=
M/H ELST431&5
Teat Mode IEEE £202.11n HT40 CH1 2422TX
Ant. Cable Enp Emissicn
Freq. Factor Loss Factor FReading Level Limits Margin Femark
(MHz) dB/m} dB} {dB) {dBuV) {dBuV/m) {dBuV/m) {dB}
1 2422.00 27.80 6.66 34.74 87.52 27.04 74.00 -13.04 Peak
2 41%4.00 259.85 10.70 35.87 42,42 47.20 74.00 26.80 Peak
3 55546.00 31.97 2.00 6.07 40.1& 458.08 74.00 25,94 Peak
4 7834.00 3&.88 11.47 34.98 31.41 44,80 74.00 29.40 Peak
5 14775.00 39.28 11.30 34.02 29.70 45,28 74.00 27.74 Peak
& 13240.00 39.48 11.4% 2.88 30.89 42.73 74.00 25.27 Peak

Emissicon Lewvel= Antenna Factor + Ceble Loss - Emp Factor
The emission lewels that

are

20dB below the cofficial

limit are not reported.
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120

Level (dBu\im)

FCC ID: 2ACWIELST4316S

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

10

3UM

: “vrH#K“};ivwmwJ*b”“4mnfAEf“”“fwwwwu4”*ﬁL#““ﬂ”k«uHJwvhfmﬂiwjh

1000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

M/

Test Mode

no.

/ Ant.

4000, G000, 2000, 10000, 12000, 14000, 16000,

Frequency (MHz)

20

AORIZCONTAL

: chamber

3m INT 1-18G
FCC PRRT 15C FERK
Temp:23.68" ;Humi:56%;Fres3:101.52kFa
Tony

LED TV

: BC 120V/a0H=z

EL3T43143
IEEE 802.11n HT40 CH1

12000

Cable Emiszicn
Freq. Loss Feading Level Limits Margin Femark
MHz) {dE) {dBuV) {dBuV/m) {dBuV/m) {dE)
1 2422.00 27.&0 6.66 34.74 86.98 2&6.50 74.00 -12.50
2 4145.00 28,88 10.75 35.98 43,38 45.03 74.00 25.97
3 5454.00 31.83 2.05 35.90 43.08 51.0& 74.00 22.94
4 7290.00 38.54 11.5¢& 34.0%8 34.15 48.1% 74.00 25,24
5 10554.00 3%.04 11.31 34.45 31.&9 47.55 74.00 268.41
& 13545.00 40,21 11.44 2.681 29.54 45,58 74.00 25.42
Femarks: 1. Emissicn Level= Antenn Loss - Emp Factor + Beading.

The emission levels th

limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBu\im)

Date: 2016-03-10

120

110

a0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

10

w

1000 4000, 6000,

Site no. 1# 9468 chamber
Dis. / RAnt. 3m ENT 1-13G

Limit : FCC EART 15C FERK

Env. / Ins. Tenmp:23.6" ;Humi:56%;
Engineer Tony

EUT LED TV

Power : AC 120V/&0Hz

M/ EL3T43143

Test Mode

1 2442.00 27.80 6.67 34.85
2 4145.00 29.88 10.75 35.98
3 5554.00 31.387 2.00 6.07
4 g634.00 37.32 11.45 33.46
3 11115.00 3%9.44 11.20 33.55
i 13988.00 41.45 10.32 33.00

Emisszion Level= Ant
2. The emission lew
limit are not reported.

8000,

IEEE 802.11ln HT40 CH3

10000,
Frequency (MHz)

12000. 14000. 16000. 18000

323
: VERTICAL

no.
. pol.

2442TE

Emiszion

Feading Level Limits Margin Femark
{dBuWV) {dBuV/m) {dBuV,/m) {dB)

27.80 57.22 74.00 -13.22

41,12 45,83 74.00 258.17

43.43 51.33 74.00 22.87

33.37 45,48 74.00 25.52

30.5¢& 47.85 74.00 256.35

30.33 459,70 74.00 24,30

or + Cable Loss - REmp Factor + Reading

20dE below the official
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FCC ID: 2ACWIELST4316S

Level (dBu\/m) Date: 2016-03-10

120

110

a0 1

FCC PART 15C PEAK

70

FCC PART 15C AV

I3
on
[y

30

10

1000 4000, Ggooa, a00a0, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 14 984 chamber noc. o+ 324

Dis. / AEnt. : 3m ENT 1-12G . pol. @ HORIZONTAL
Limit : FCC BART 15C PFERK

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED IV

Power : LC 120V/a0H=

M/N : ELST4314&5
Teat Mode : IEEE 202.11n HT40 CHS 2442TX

Emissicn
Feading Lewvel Limits Margin Femark
{dBuV) {dBuV,/m) {dBuV,/m) {dB)

1 2442.,00 27.40 6.67 34.83 g3.64 g3.086 74.00 -14.04&
2 3975.00 29.80 10.81 g.42 45.35 43,34 74.00 24.8%
3 5454.00 31.83 2.03 35.90 42,38 50.9% T4.00 23.04
4 T4248.00 36.5& 11.&0 34.22 32.93 48,37 74.00 27.13
3 10214.00 38.43 11.47 34.50 J2.43 47.33 74.00 26.07
i 13240.00 39.48 1l1.4#& 2.88 30.69 43.73 74.00 25.27

+ Cabkle Loss - Lm
0dE below the offic

Femarks: 1. Emission Level= Antenna
The emiszzicn lewvels that
limit are not reported.

%]
Fa H

H

=

o
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

[ %]

50

30

10

L]

T

1000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

M/H

Test Mode

ng.

/ Ant.

4000, G000, 2000, 10000,

Frequency (MHz)

12000, 14000, 16000, 18000

325
AORIZCNTAL

chanber
ENT 1-18G
FCC PBART 15C PERK

Temp:23.6" ;Humi:58%;Pres3:101.52kFa

Tony

LED TV

: AC 120V/60H=z

ELST431&5

IEEE £02.11n HT40 CHS 2462TX
Cable Amp Emissicon
Lozs Factor BReading Level Limits Margin Femark
(4B} (4B} {dBuV) {dBuV./m) {dBuV./m) [{dB)

h R
e o
W= RO RO

e

[N L L R e
=1 n

(%)

=1
o

oo

LL T L R LR LR (S S ]

Emizs
The =
limit

7.58 g.e9 34,98 gg2.490 74.00 -14.1%9
9.85 10.89 6.38 43,495 74.00 25.89
1.83 2.05 35.90 43,74 74.00 22.23
§.57 11.5%9 34.21 33.40 74.00 26.685
2.86 11.35 34,52 31.499 74.00 26.32
9.54 11.47 2.92 30,58 74.00 25.33
iocn Lewel= Antenna Factor + Cable Lozs - Amp Factor + Reading.
mission levels that are 204B below the official

are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBu\im) Date: 2016-03-10

110

FCC PART 15C PEAK

70

4 FCC PART 156C AV
50 L
ol

10

=3
B
n
i)

1000 4000, G000, a000. 10000, 12000, 14000, 16000, 13000
Frequency (MHZ)
Site no. : 14 984 chamber Data no. : 326
Dis. / Ant. : 3m ANT 1-18G& Ant. pol. : VERTICAL
Limit : FCC BART 15C PERK

Env. / Ins. : Temp:23.6" )Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV

Power » BC 120V/60HZ

M/ : ELST4314&3
Test Mode : IEEE 20Z2.11n HT40 CHY 2482TX

Cable Enp Emissicon
Fredq. Loss Factor BReading Lewvel Limits Margin Femark
MHz= ) {dB) {dB) {dBuW) {dBuV,/m) {dBu¥V,/m) {dB}

1 2462.00 27.58 6.469 34.38 g9.01 gg.30 74.00 -14.30
2 4195.00 29.353 10.70 35.87 43.21 47.33 74.00 26.01
3 55548.00 31.37 2.00 6.07 44,23 52.1%3 T4.00 21.81
4 T460.00 36.52 1l.81 34.21 33.43 47.35 74.00 26.65
3 10180.00 33.42 11.4% 34.33 33.15 45.53 74.00 253.47
i 13240.00 393.48 1l1.4% 2.388 31.21 43,25 74.00 24,75

Femarks: 1. Emissicn Lewvel= Antenna
2. The emissicn lewvels that
limit are not reported.
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FCC ID: 2ACWIELST4316S

18000-25000 MHz

120 Level {dBuVim) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50 _
1WW

30
10
0
128000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1# 986 chamber 329
Dis. / Ant. : 3m  ANT ABVOE 138G HORIZONTAL
Limit : FCC PRRT 15C PERE
Env. / Ins. : Temp:23.6" ;Humi:De%;
Engineer : Tony
EOT : LED TV
Power : BRC 120V/&0H=z
M/ : EL3T431&3
Test Mode : IEEE 802.11k CH1 2412TX
Amp Emissicn
Freq. Factor BReading Level Limits Margin Femark
MHz) {dE) {dBuv) {dBuV,/m) {dBuV,/m) {dE)
1 20114.00 48,08 19.73 36.598 13.4% 42,71 74.00 31.2%8
2 223534.00 45,77 20.77 34.53 13.54 45,35 74.00 28.45
Femarks: 1. Emission Lewvel= REntenna Factor + Cabkle Loss - AEmp Factor + Beading
2. The emissicn levels that are 204B below the official
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuvim) Date: 2016-03-10

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

20 L4mM#wLqMﬁAPwmﬂﬂﬂvﬂﬂﬁwhwﬁﬂ¢dm$FﬁﬂbJwuﬂwthﬂﬁdw

30

10

18000 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1% 9&& chamber Data no 330
Di=s. / Ant. : 3m ENT ABOVE 18G Ant. pol. : VERTICAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60HzZ
M/H : ELS5T431&5
Teat Mode : IEEE 202.11k CH1 2412TX
Cable Enp Emissicn
Freq. Loss Factor Reading Level Limits Margin Femark
MHz) {dB) {dB) {dBuV) {dBuV,/m) {dBuV/m) {dB)
1 20811.00 4&.07 19.9& 36.16 16.65 45.52 74.00 27.48
2 23822.00 45.82 21.8% 32.88 15.584 531.5& 74.00 22.44
Femarks: 1. Emissicn Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Beading.
2. The emission lewvels that are 204B bkelow the ocfficiel

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuVIm) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50 ?;.\__WWMW
Hu#mN_#d;%"w@w+Amvﬂ*hmAwNwmJ%Hpﬂmkmvmw+w¢wﬂhhmnqvwéqy

30

10

18000 158000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 14 988 chamber Dete no. @ 331
Di=z. / Ant. : 3m ANT ARBOVE 128G Ant. pol. : WVERTICAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=
M/ : EL3T43145
Teat Mode : IEEE 202.11b CH7T 2442TX
Cable Anp Emissicon

Level Limits Margin Femark
{dBuV/m) {dBuV,/m} {dB)

tor + Ceble Loss - Amp Factor + Reading.

Femarks: 1. Emissicn Lewvel= Antenn
The emizsion lewvels that are 204B below the official
limit are not reported.

I

%]
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FCC ID: 2ACWIELST4316S

EULevmtdBuvwn]

Date: 2016-03-10

1
110
a0
FCC PART 15C PEAK
70
FCC PART 158C AV
50 cﬁﬁﬂﬂf“““fqhhﬂpfvvﬂﬂ
ﬂWﬂF*u?#ﬂmJMMbMW%4JwFﬂxJﬂMﬁﬂAhWJMﬂhdmJL&HHMJMM@ﬁthWHﬂﬁﬁMNWﬁ#“
30
10
G1SUUU 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 1% 96& chamber Deta no. 332
Di=z. / Ant. 3m  ANT ABVOE 18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6";Humi:56%;Fres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/&80HzZ
M/ ELST431&5
Teat Mode IEEE 202.11b CHT 2442TX
Ant Cable Enp Emissicn
Fredq. Factor Loss Factor BReading Level Limits Margin Femark
MHz) dB/m) (dB) s 1=3] {dBuV) {dBuV,/m) {dBuV/m) [fs1=3]
1 20212.00 4&.086 19,78 36.52 14.32 43,484 74.00 30.38
2 236856.00 45.87 21.73 33.17 15.%5 50.14 74.00 23.846
Bemarks: 1. Emission Lewel= Antenna
2. The emiszion lewels that

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuUV/m) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV

T
- tvq#bwvwJWHWIfﬂhmﬁwv*w$%wxmﬁﬁrmwrhwﬂ

30

10

13000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 14 984 chamber Data no. : 333
Di=s. / AEnt. : 3m ENT RBVOE 128G Ent. pol. : HORIZONTRL
Limit : FCC BRRT 15C PELK

Env. / Ins. : Temp:23.68";Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV

Power : RC 120V/&0Hz

M/N : EL5T43143
Test Mode : IEEE 802.11b CH13 2472TX

Cable Enp Emissicon
Loas Factor BReading Lewvel Limits Margin Femark
{dB} {dB) {dBuWV) {dBuV/m) {dBuV,/m) {dB}

Bemarks: 1. Emissicn Lewvel= Lntenna
The emissicn lewvels tha
limit are not reported.

2 ghle Loss - Zmp Factor + Beading.
are 204E below the official

%]
(3]
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FCC ID: 2ACWIELST4316S

120 Level (dBu\im) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

%mwwmﬁ»N”“W*““ﬂfw44iw
1Www-\~ﬁuw

50

30

10

18000 15000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 988 chamber Date no. @ 334

Di=z. / Ant. 1 3m ENT ARBROVE 18G Ant. pol. : VERTICAL
Limit : FCOC PART 15C FERK

Env. / Ins. : Temp:23.6" )Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : LED IV

Power : AC 120V/60HZ

M/ : EL3T43145

Teat Mode : IEEE 202.11k CH13 2472TX

Cable Enp Emission
Loss Reading Level Limits Margin Femark
1Z) {dB/m) (dB) {dBuv) {dBuvV,/m) {dBuV,/m) (dB)

1 2001&.00 6.10 19.&%9 36.68 14.25 43,40 74.00 30.8&0
2 23152.00 45.83 21.28 33.69 15.487 45.89 74.00 25.11
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.
2. The emissicon lewels that are 20d4B kelow the cfficial
limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBuV/m) Date: 2016-03-10

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

% muJMmA«~ﬂm4u$wwmwumﬂqu#~w~=ﬂ“”h”“ﬁW”“”ﬁ““V“www”

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 14 9&& chamber Data no. 1 335
Dis. / Ent. : 3m ANT RBOVE 123G Ant. pol. : VERTICRL
Limit : FOCO BART 15C PERK
Env. / Ins. : Tenmp:23.6" Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power : BRC 120V/&0Hz
M/ : EL3T43165
Teat Mode : IEEE 202.11g CH1 2412TX
Cable Emission
Freq. Loas Feading Lewvel Limits Margin Femark
MH=z) {dE) {dBuV) {dBuV,/m) {dBuV,/m) s 1=3]
1 20828.00 4&8.20 20.05 35.94 14.17 44,48 74.00 29,54
2 23824.00 45.83 21.89 32.98 15.482 50.14& 74.00 23.84

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBulim) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50 p

1MM%

30

10

18000 19000. 20000, 21000. 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1# 9868 chamber Data no. : 336
Dis. / Ant. : 3m LNT ABVCE 128G Int. pol. @ HORIZONWTAL
Limit : FCC BART 15C FPERK
Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power : RC 120V/&0H=
M/ : ELST43145
Test Mode : IEEE 202.11g CH1 2412TX

Cable Anp Emissicon
Freq. Loas Factor BReading Lewvel Limits Margin Femark
MH=z {dB) {dB} {dBuWV) {dBuV,/m) {dBuV,/m) {dB)
1 20877.00 .23 20.08 35.91 13.87 4.27 74.00 29.73
2 23901.00 45.82 21.9¢& 32.90 14.484 49,32 74.00 24,88
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Beading
2. The emission lewels that are 20d4dB kelow the officiel
limit are not reported.
h. EST Technology Co., Ltd Report No.ESTE-R1603040 Page 74 of 156
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FCC ID: 2ACWIELST4316S

120 Level (dBulim) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

i)

FCC PART 15C AV

30

10

12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency {(MHz)

Site no. : 14 986 chanber Data no. : 337
Dis. / RAnt. : 3m ENT RBVOE 128G Ent. pol. : HORIZONTAL
Limit : FCC PRRT 15C PERK

Env. / Ins. : Temp:23.6" Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED IV

Power + AC 120V/&80H=z

M/ : EL5T43143
Test Mode : IEEE 302.11g CH7 2442TX

Cable Enp Emission
Freq. Loss Factor BReading Level Limits Margin Femark
MHz) [{dB) [{dB) {dBuW) {dBuW,/m) {dBu¥V,/m) {dB)

Emissicon Level= Antenna tor + Ca
2. The emission lewvels that are 20d4B be
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level {dBuW/m) Date: 2016-03-10
110
]
FCC PART 15C PEAK
70

FCC PART 15C AV

i R e
EGMWWWM
30
10
'318[][][] 19000. 20000. 21000. 22000. 23000, 24000. 25000
Frequency (MHz)
S5ite no. : 14 986 chember Data no. 1 338
Dis. / Ant. : 3m LNT RBOVE 128G Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tonvy
LED TV
: MAC 120V/&e0Hz
ELST431&3

IEEE 302.11g CHT Z2442TX

Cable Lmp Emissicn

Remarks: 1. Emissicn Lewvel= Antenna F
The emissicn levels that
limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBu\/m)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

1MWM

18000

Site no.

Dis. / Ant.
Limit

Env. / Ins.
Engineer

EUT

FowWer

M/
Test Mode

19000, 20000, 21000, 22000,

Frequency (MHz)

23000,

1% 96& chamber Dete no. @ 339
ENT RBOWVE 18G knt. pol. @ VERTICRAL
FCC PART 15C PERE
Temp:23.6" ;Humi:56%;Press:101.52kPa
Tony
LED TV

: AC 120V/a0H=z

EL3T43143
IEEE 802.11g CH13 2472TX

Cable Amp Emissicon
Loss Factor BReading Lewvel Limits
dB) de) {dBuWV) {dBuV,/m) {dBuV,/m)

24000, 25000

Emiszszion Level= Antenna F
2. The emissicn lewvels that
limit are not reported.

below the cfficial

Cable Loss - AEmp Factor + Reading.

EST Technology Co., Ltd
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FCC ID: 2ACWIELST4316S

Level (dBulim)

Date: 2016-03-10

120
110
a0
FCC PART 15C PEAK
7o
FCC PART 15C AV
50 ﬁww
30
10
0
12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 1% 966 chamber 340
Dis. / Ant. 3m  ANT ABWVCOE 138G HORIZONTAL
Limit FCC PRRT 15C PERK
Env. / Ins. Temp:23.6" ;Humi:568%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/60HZ
M/ EL3T431&5
Teat Mode IEEE E02.11g CH13 2472TX
Cable Emiszicn
Loss Level Limits Margin Femark
(dB) {dBuV,/m) {dBuV/m) (dB)
1 8.13 20.02 43.42 74.00 30.54
2 45.87 21.47 458,85 74.00 27.35
Femarks: 1. Emissicn Level= Antenna + Cabkle Loss - REmp Factor + Beading
2. The emission lewvels that are 204B bkelow the cfficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

<

1vwwFMfNArwvw&JAvw“”“ﬂLrlhﬂwmﬁw*ymkwﬂﬂwmrwﬁww

18000 19000, 20000,

Site no. 14 948& chamber
Di=z. / Ant. 3m ENT ABVIE 18G
Limit FCC PART 15C PERK
Env. / Ins. Temp:23.6" ;Humi: 56
Engineer Tony

EUT LED TV

Power : AC 120V/&0H=z

M/ EL3T43145

Test Mode IEEE £02.11n HT2G
Ant Cable e

Freq. Factor Loss Fact

(MHz) {dB/m) (dB) {dB

21000, 22000,
Frequency (MHz)

23000, 24000, 25000

341
AORIZONTAL

%;Prez3:101.52k

Emiszicn
or BReading Level Limits Margin Femark
i {dBuv) {dBuV/m) {dBuV/m) dB)

Emissicn Lewvel= Antenn
The emission levels th
limit are not reported.

actor Loss - B actor

EST Technology Co., Ltd
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FCC ID: 2ACWIELST4316S

Level (dBulim)

Date: 2016-03-10

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

S e A
1wwm%wTvmAuwwvwwMuMWﬂﬁhﬂmwﬂfthPmﬁﬂhﬂ

18000 19000, 20000, 21000, 22000,

Frequency (MHz)

23000,

Site no. 14 96& cheamber 34z

Dis. / Ant. 3m ANT RABOVE 18G : VERTICAL
Limit FCC PRRT 15C PERE

Env. / Ins. Temp:23.68" ;Humi:56%;

Engineer Tony

LED IV
: AC 120V/80H=
EL5T43145
g02.11n H

EUT

M/N

Test Mode

IEEE

Amp Emiszsicn
Freq. Factor BReading Lewvel Limits
{MH=Z) {dE) {dBuv) {dBuV,/m) {dBuV/m)

24000, 25000

Factor +

Emission Level= Antenna Factor
2. The emissicn levels that are 204B

limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBu\/m)

Date: 2016-03-10

120
110
90
FCC PART 15C PEAK
fo
FCC PART 18C AV
50 %,M,Lhﬂmﬂwﬂmh&«A@m¢n4

30
10
0
13000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 14 98& chamber Data no. 343
Dis. / Ent. 3m ANT RBOVE 128G Ant. pol. : VERTICAL
Limit FCC PRRT 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Fower : AC 120V/60H=z
M/H ELST4314&3
Test Mode IEEE £02.11n HTIZ20 CH7T 2442TX
Cable e Emissicon
Freq. Loas Level Limits Margin Femark
(MHz) {dB) {dB) {dBuv) {dBuV,/m) {dBuV,/m) dB)
1 21003.00 448.30 20,13 35.E0 14,48 45,11 74.00 28.E9
2 23173.00 45.83 21.30 33.87 14,44 47.70 74.00 2&.30
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Zmp Factor + Beading.
2. The emission levels that are 20d4B below the official

limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

[

18000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

FOWeL

no.

/ Ant.

M/H
Test Mode

19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

1% 984 chamber Data no. 344

3m LNT ABVOE 118G Int. pol. HORIZONTRAL

FCC PRRT 15C FERKE

Temp:23.68" ;Humi:56%;Fres3:101.52kFa

Tony

LED TV

: RC 120V/&0H=z

ELST431&S

IEEE £02.11n HT20 CH7 2442TX
Cable Emiszicn
Loss Feading Level Limits Margin Remark
{dB) {dBuv) {dBuV/m) dBu¥V,/m) (dB)

Emiszion Lewvel= Antenn
2. The emission levels th
limit are not reported.

& Factor + Cable Loss - Emp Factor + Reading.
gt are 204B below the official

EST Technology Co., Ltd
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FCC ID: 2ACWIELST4316S

120 Level (dBuV/m)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

fo

50

30

10

FCC PART 15C AV
%4hﬁﬂﬁﬂiwmwﬂuhh~+¥hJ¥*vmmﬁ

18000

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

FowWer

M/N
Test Mode

19000, 20000, 21000, 22000, 23000, 24000,

Frequency (MHz)

14 986 chamber

3m ENT ABVOE 138G
FCC PART 15C FERK
Temp:23.6" ;Humi:56%,Pres3:101.52kFa
Tony

LED TV

345
AORIZONTAL

: AC 120V/e0Hz

EL3T43145
IEEE 802.11n HT20 CH13 2472TX

Cable e Emissicn
Loas Factor Reading Level Limits Margin
dB) dB) {dBuW) {dBuV,/m} {dBuV/m) {dB}

25000

Emission Level= Antenn ctor
2. The emission lewvels that are 20d4B

e Loss - IZmp Factor + Reading.

limit are not reported.
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FCC ID: 2ACWIELST4316S

170 Level (dBulm)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

;

18000 19000. 20000,

Site no. 14 9&8& chamber

Di=z. / Ant. 3m ENT RBROVE 18G
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%
Engineer Tony

EUT LED TV

Power + AC 120V/&80H=Z

&5

ELST431¢&
802.11n HTZ20 C

M/H
Test Mode

IEEE

21000, 22000, 23000, 24000, 25000

Frequency (MHz)
348
: VERTICRL

te no.
. pol.

;Press:101.52kFa
H13 2472TX
Emissicn
r PBeading Level Limits Margin Femark
dBuV) {dBuV,/m} {dBuV,/m} {dB})

Emission Lewvel= Antenna
The emission levels that
limit are not reported.

| e

BCTOor Amp CTor

Loss -
w the ocfficial
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

M1MMM

-

L e

18000

19000,

20000, 21000, 22000,

Frequency (MHz)

23000,

24000, 25000

Site no. 1% 966 chamber Data no. 347
Dis. / Ant. 3m  ANT AROVE 138G Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:58%;Pres3:101.52kFa
Engineer Tony
EUT LED TV
Power : RC 120V/&0H=
M/ EL3T431&5
Teat Mode IEEE 202.11n HT40 CH1 2422TX
Cable e Emissicon
Freq. Loss Factor BReading Level Limits Margin Femark
MHz) {dE) {dE) dBuv) {dBuV/m) {dBuV,/m) {dE)
1 19£94.00 45,88 19, 36 13.868 42.73 74.00 31.27
2 23565.00 45.8% 21.&5 33.25 14.582 45.71 74.00 25.25%
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - AEmp Factor + Beading
2. The emiszzicn lewels that are 204B kelow the cfficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBu\im)

Date: 2016-03-10

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

%vrPWﬁmﬁ+vﬁ#»~hﬁhﬁﬁ“wuﬂm%&wx

18000 19000, 20000, 21000,

Frequen

Site no. 14 946& chamber

Dis. / Ant. 3m  ANT ABVOE 132G

Limit FCC PRRT 15C FERK

Env. / Ins. Temp:23.68" ;Humi:56%; Fress:101.5
Engineer Tony

LED TW
: AC 120V/e0H=z
EL5T43185
g02.11n

EUT

M/

Test Mode

IEEE

HT40 CHI 2422TX

22000,
cy (MHz)

23000. 24000,

342
AORIZONTAL

Pl P T
£enra

Emission
Lewvel Limits Margin
{dBuV,/m) {dBuV,/m) {dE)

25000

r + Cab
20dE be

Emission Level= Antenna ct
2. The emission lewvels that are
limit are not reported.

le Loss - Emp Factor
low the official
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FCC ID: 2ACWIELST4316S

120 Level (dBuVim)

Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1M%

Ep]
s

18000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

no.

S Ent.

Eriier

M/H
Test Mode

19000.

1# 966
3m

20000,

21000.

22000.

Frequency (MHz)

chanber Dat
ANT LBVOE 123G il
FCC PBART 15C

FERKE

Temp:23.6" )Humi:56%;Press:101.52kPa

Tony
LED TV

: AC 120V/e0H=z

EL3T43145

IEEE

202.11n

HT40 CHY 2442TK

Emiszsion
Lewvel
{dBuV/m)

345
HORIZONTAL

23000. 24000,

25000

Femark

Limits Margin
{dBuV,/m) {dB}
74.00 28.02
74.00 24.18

[

Emissicn Lewvel= Antenna Fact
The emizsicon lewvels that are 20d4B

Factor +

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level {dBuV/m) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

i M 1WM Rl e e

30

10

18000 19000. 20000, 21000. 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1% 39486 chamber Dete no. @ 350
Dis. / Ent. : 3m  ANT RROVE 123G knt. pol. @ VERTICRL
Limit : FCC PRRT 15C FERK
Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EOT : LED TV
Power : AC 120V/e0H=z
M/ : EL3T431&5
Teat Mode : IEEE 202.11n HT40 CHS 2442TX

Amp Emiszsion
Fredq. Factor Reading Level Limits Margin Femark
MHz) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 207538.00 48,15 20.02 36.03 15.23 45.37 74.00 28.83
2 23480.00 45.89 21.5% 33.38 15.18 49,05 74.00 24,95
Femarks: 1. Emission Lewvel= Antenne Factor + Cable Loss - Amp Factor + Eeading.
2. The emissicn lewvels that & 20d4E below the official
limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBu\/im) Date: 2016-03-10

120

110

a0

FCC PART 15C PEAK

70
FCC PART 15C AV
wmﬁ*P##whmHw#_A&##w”“rJl“f%Nﬂ“hN“&WfUmJhM#khwﬂmﬂﬂJMVMMﬁﬂﬁﬁﬂthﬂ&

30

10

13000 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1% 988 chamber 351

Dis. / Ant. : 3m INT RBOVE 128G : VERTICLL
Limit : FCC BRART 15C PERK

Env. / In3. v Temp:23,6":Humi:56%:Fres3: 101,52k

Engineer : Tony

EUT : LED TV

Power » BC 120WV/e0Hz

M/H : EL3T43145
Test Mode : IEEE 802.11n HT40 CH3 2462TX

Cakle Lnp Emiszsicn
Loss Factor Reading Lewvel Limits Margin Femark
{dE) {dE) {dBuV) {dBu¥V,/m) {dBuV,/m) {dE)

Femarks: 1. Emission Level= Antenna F
The emiszzicn lewvels that
limit are not reported.

+ Cable Loss - Zmp Factor + Beading.
IdE below the ofificial
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FCC ID: 2ACWIELST4316S

120 Level (dBulim) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

NPT T e e e R

)

50

I

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Jite no. : 1# 988 chamber 352

Dis. / AEnt. : 3m LNT RBVOE 128G HORIZONTAL
Limit : FCC BLRT 15C PERK

Env. / Ins. : Temp:23.6";Humi:De%;

Engineer : Tonvy

EUT : LED IV

Power : AC 120V/a0H=z

M/H : ELST4314&3

Tezt Mods : IEEE 202.11n HT40 CHO9 24&2TY

Cable Amp Emissicon
Freq. Loas Factor Reading Lewvel Limits Margin Femark
(MH=z) {dB) {dBE) {dBuV) {dBuV,/m) {dBuV,/m) {dE)

1 19443.00 45.88 13.07 36.25 14.04 42,72 T4.00 31.28
£ 22837.00 45.88 21.05 34.03 14.37 47.05 74.00 26.95

Femarks: 1 r + Cable Loss - A Factor + Reading.
2. The emission lewvels that are 204B bkelow the official

limit are not reported.
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FCC ID: 2ACWIELST4316S

5 BAND EDGE COMPLIANCE TEST

5.1

5.2

53

Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in

15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

Test Procedure

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) Peak : RBW = IMHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto
(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto

Test Result

Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2412MHz. 2422MHz . 2462MHz and 2472 MHz is fundamental
frequency which no limit, the limit on plots is automatically generated by the
software, it's not fundamental limit, we can't remove it.
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FCC ID: 2ACWIELST4316S

54 Test Data

120

Level

(dBu\m) Date: 2016-03-10

110

an

FOC PART 14C PEAK

70

FCO|PART 15C AV

50

30

10

Site no.

P

Dis. [/ &

Limit
Enwv. / I
Engineer
EUT

FOwWer

M/

2300

nt.

ns.

Test Mode

2330, 2350, 2370. 2380, 2410, 2430
Frequency (MHz)

1% 984 chamber Dete no. @ 291
3m INT 1-18& Ent. peol. : HORIZONWTAL
FCC PRRT 15C PERLK
Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Tony
LED TV
: RC 120V/&0H=z
ELST431&5

IEEE 802.11b CH1 2412TX

Ant. Cable Enp Emission
Freq. Factor Loas Factor BReading Level Limits Margin Femark
MH=z {dB/m) (d4B) {dB) {dBuv) {dBuV/m) {dBu¥V/m) {dB)
1 2331.48 27.73 £.54 34.58 34.20 33.88 74.00 40.12
2 2390.00 27.&¢ 6.62 34,82 2.09 37.73 74.00 §.27
3 2400.00 27.4& 6.62 34,84 41.35 40,24 74.00 33.0¢&
4 2410.89 27.&0 f.84 34,84 93.98 93.58 74.00 -159.58
Femarks: 1. Emissicn Lewvel= Entenna Factor + Cable Loss - Emp Factor + Reading.
2. The emission lewels that are 204B below the ocfficiel
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBuV/m) Date: 2016-03-10

110

a0

FCC PART 16C PEAK

il

FCO PART 15C AV

50

1¢MWM11
AR LS S BN R |

30

10

2300 2330, 2350, 2370. 2390, 2410, 2430
Frequency (MHz)

Site no. : 1# 9&& chamber Data no. : 2892
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=z
M/ : EL5T431&5
Test Mode : IEEE 202.11b CH1 2412TX
Cable Enp Emissicon
Freq. Loas Factor BReading Level Limits Margin Femark
MH=z) {dB) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2328.00 27.73 g.54 34.80 35.15 34.82 74.00 39.18
2 2390.00 27. 84 6.62 34,82 39.73 39.37 74.00 34.83
3 2400.00 27.& 6.62 34,24 50 41.0% 74.00 32.91
4 2411.15 27.&0 g.a4d 34,24 90.37 £9.97 74.00 -15.97
Femarks: 1. Emissicn Lewvel= Antenna ble Loss - Zmp Factor + Beading.
2. The emiszion lewels that elow the official
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level {dBuVim) Date: 2016-03-10

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

5
|

30

10

2460 2465, 24689, 2473, 2477, 2481, 2485, 2489, 2483, 2497, 2500
Frequency (MHz)

Site no. : 14 984 chamber Data no. : 297

Dis. / Ant. : 3m ANT 1-18& Ant. pol. : VERTICAL
Limit : FCC BART 15C FERK

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power » BC 120V/60Hz

M/N : EL5T43143
Test Mode : IEEE 802.11b CH13 2472TX

Cable Enp Emissicon
Freq. Loss Factor BReading Level Limits Margin Femark
MH=z {dB) {dB) {dBuWV) {dBu¥V/m) {dBuV,/m) {dB}

1 2472.92 27.38 6.71 35.11 91.3% 31.13 74.00 -17.13 Feak
2 2483.50 27.58 6.71 35.11 44,32 43.50 74.00 30.50 Feak
3 2489.88 27.58 6.73 35.2¢ 39.2%9 g.36 74.00 35.64 Feak

1. Emizzion Level= Antenna Loss - Anmp Factor
2. The emission lewels that are 20dEB bkelow the cofficial
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1603040 Page 94 of 156



FCC ID: 2ACWIELST4316S

120 Level (dBuVim) Date: 2016-03-10

110

an

FCO PART 15C PEAK

70

50 \MEIVL;
WMW

FCC PART 15C AV

30

10

2460 2465, 2469, 2473, 2477, 2481. 2485, 24889, 2493, 2497, 2500
Frequency (MHz)

Site no. : 1# 988 chamber Data no. 298
Dis. / AEnt. : 3nm INT 1-18& Ant. pol HORIZONTAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Press3:101.52kFa
Engineer : Tony
EUT : LED TV
Power : RC 120V/&0Hz
M/N : EL3T431&5
Teat Mode : IEEE 202.11k CH13 2472TX
Anp Emission
Freq. Factor PBReading Lewvel Limits Margin Femark
MHz) {dB) {dBuv) (dBuvV,/m) {dBuV,/m) (dB)
1 2473.80 27.358 6.71 35.11 94,98 34,1z 74.00 -20.1&
2 2483.50 27.358 6.71 35.11 45.7& 44,34 74.00 29.08
3 2424.72  27.38 6.71 35.11 41.92 41.10 74.00 32.90
Remarks: 1 + Cable Loss - AEmp Factor + Reading.

2. The enissicn lewvels that are 204B below the cofficial
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level

(dBu\im)

Date: 2016-03-10

110

a0

ART 150 PEAK

70

FCI]

PART 15C AV

a0

30

10

1WWMWW

= [

2

2300

2350,

2370,

2380,

Frequency (MHz)

2410,

24350

Site no. 1% 984 chamber Deta no. 301
Dis. / Ant. 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit FCC PBART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:58%;Pres3:101.52kPa
Engineer Tony
EUT LED TV
Power : BRC 120V/80H=
M/ EL3T43165
Teat Mode IEEE 202.11g CH1 2412TX
Cable Emiszion
Freq. Loas Reading Lewvel Limits Margin Femark
MH=z) {dE) {dBuV) {dBuV,/m) {dBuV/m) {dB)
1 2320.54 27.7&8 g.54 34.80 34.8%9 34.3%8 74.00 39.81
2 2390.00 27.684 6.62 34,82 41.83 41.47 74.00 32.53
3 2400.00 27.81 6.62 34,84 53.20 52.79 74.00 21.21
4 2409.48 27.&0 g.ad 3d.a4 91.52 91.12 74.00 -17.12
Femarks: 1. Emission Lewvel= Antenna Fa Loss - knmp Factor + Reading.
2. The emizsicn lewvels that a w the officiel

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBul/m) Date: 2016-03-10

110

a0

CC PART 150 PEAK

7o

FCC|PART 15 AV

a0

30

10

2300 2330, 2350, 2370. 2390, 2410, 2430
Frequency (MHz)

Jite no. : 1# 9848 chamber
Di=s. / REnt. : 3m ENT 1-18G
Limit : FCC BART 15C PERK

302
AORIZCNTAL

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV

Power » BC 120V/e0Hz

M/N : EL5T43143
Test Mode : IEEE 802.11g CH1 2412TX

Anp Emissicn
Freq. Factor PBReading Level Limits Margin Femark
MH=) {dB) {dBuWV) {dBuV/m) {dBuV,/m) {dB)
1 2325.74 27.73 g.54 34.80 34.05 33.72 74.00 40.28
2 2390.00 27. &4 6.62 34,82 36.71 6.35 74.00 37.865
3 2400.00 27.& 6.62 3d4.a4 31.94 51.53 74.00 22.47
4 2410.78 27.&0 g.ad 3d4.a4 91.190 91.50 74.00 -17.50
Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Amp Factor + Reading.

2. The emissicn lewvels that are 20d4B below the official
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level

(dBu\im)

Date: 2016-03-10

110

a0

1

FCO PART 15C PEAK

fo

pd-atedaefrinteely

FCC PART 15C AV

a0

30

10

2460

2477, 2481,
Frequency (MHz)

2465, 2469, 2473,

2485,

24849, 2483, 2497, 2500

Site no. 14 96& chamber 307
Dis. / Ant. 3n INT 1-18& HORIZONTRAL
Limit FCC PART 15C PERE
Env. S Ins. Temp:23.6" yHumi:S56%:Press:101.52kPa
Engineer Tony
EUT LED TV
Power : AC 120V/60H=
M/ ELST431&5
Test Mode IEEE E02.11g CH13 2472TX
Amp Emissicn
Freq. Factor BReading Level Limits Margin Femark
(MH=z) {dB) {dBu¥) {dBuV/m) {dBuV,/m) {dE)
1 2474.48 27,58 6.71 35.11 27.33 26.51 74.00 -12.51
2 2483.50 27.358 6.71 35.11 50.00 49,18 74.00 24,82
3 2423.92 27.58 .71 35.11 52.97 52.15 74.00 21.85
4 2489.12 27.38 6.73 35.24 43,34 47.81 74.00 26.39
Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - A + Beading.
2. The emiszion lewels that are 204B below the cfficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

a0

MWWW

FCO PART 15C PEAK

fo

FCC PART 15C AV

30

10

M%

2460

Site
Dis.
Limit
Env.
Engineer
EUT

no.

P

FowWer

M/H
Test Mode

Ant.

S Ins.

2465, 2469, 2473, 2477, 2481.

Frequency (MHz)

Data no.
3m ANT 1-18¢ Ant. pol.
FCC PART 15C FERK

Temp:23.6" Humi:56%;
Tony
LED TV

: AC 120V/80H=
ELST43145
IEEE E02.11g

CH13 2472TX

Lewvel

2485,

{dBuV,/m)

24849, 2483,

308

: VERTICAL

Emissicn

2487, 2500

Limits Margin
{dBuV,/m) {dB)
74.00 -13.18
74.00 28.75
74.00 25.70
74.00 31.25

48 27.58 6.71 35.11 Z8.00 87.18
50 27.58 6.71 35.11 48,07 45,25
92 27.58 6.71 35.11 49,12 43,30
40  27.58 6.73 35.2 43,68 42,75
Emissicn Level= ARntenns Factor + C

The emiszsion levels that are 20d4B
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBu\/m) Date: 2016-03-10
110
a0 4

CC PART 150 PEAK

70

FCO|PART 15C AV

50 Fd

1WW
from it e Ay
30
10
0
2300 2330, 2350, 2370, 2380, 2410, 2430
Frequency (MHz)
Site no. : 14 988 chamber Deta no. @ 311
Dis. / Ant. : 3m ANT 1-18G Ent. pol. : HORIZONTRL
Limit : FCC BART 15C PERE
Env. / Ins. Temp:23.6" pHumi:56%:Press:101.52kFa
Engineer Tony
EUT LED TV
Power . 4
M/H : EL5T431&
Teat Mode : IEEE 202.11n HT20 CH1 2412TX
Ant. Cable Enp Emissicon
Fredq. Factor Loss Factor Reading Level Limits Margin Femark
{MH=Z) {dB/m) (4B} {dE) {dBuv) {dBuV,/m) {dBuV/m) s 1=3]
1 2323.14 27.73 g.54 34.480 34.04 33.71 74.00 40,259 Peak
2 2390.00 27.8&4 6.62 34,82 39.35 38.9%9 74.00 35.01 Peak
3 2400.00 27.& 6.62 34,84 50.81 50.40 74.00 23.80 Peak
4 2410.78 27.&0 g.ad 34.a4 28.27 87.87 74.00 -13.87 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Emp Factor + Reading.
2. The emission lewels that are 204B below the cfficial
limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBulim)

Date: 2016-03-10

110

a0

WRT 150 PEAK

70

PART 15C AV

50

WLWMM—MWMM

30

10

2300 2350, 2370,

Frequency (MHz)

2390,

Jite no. 1% 948 chamber Data no. 312

Dis. / Lnt. 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit FCC PRRT 15C PERE

Env. /S Ins. Tenmp:23.6" )Humi:S5€%;Press:101.52kFa

Engineer Tony

EUT LED TV

: AC 120V/e0Hz
EL3T43145
IEEE 802.11ln H

EOW

M/H
Test Mode

Ant Cable Amp Emissicn
Fredq. Factor Loss Factor Reading Level Limits
{MH=z) {dB/m) (4B} {dB) {dBuV) {dBuV,/m) {dBu¥V,/m
1 2310.40 27.7%8 8.53 34.80 35.49 .18 74.00
2 2390.00 27.684 6.62 34,82 41,58 W22 74.00
3 2400.00 27.61 §.682 34,64 47.40 29 74.00
4 2410.78 27.&0 g.04 34,24 £9.10 28.70 74.00
Femarks: 1. Emissicn Lewvel= Entenna Factor + Ceble Loss - Anp Factor
2. The emiszicn lewvels that are 204B below the official

limit are not reported.

2410, 2430

Margin
) {dEB})

—1 o

[
o oo RO

1 ka0

-1
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FCC ID: 2ACWIELST4316S

120LevmtdBuU¢ﬂ]

Date: 2016-03-10

110

a0 i

vl

FCC PART 15C PEAK

70

FCC PART 15C AV

sopt™

30

10

Mo

02460 2465, 2469, 2473, 2477, 2481, 2485

Frequency (MHz)

2489, 2493, 2497, 2500

Site no. : 1# 988 chamber Date no. @ 317
Dis. / Ant. : 3m INT 1-1&& Ant. pol. HORIZONTAL
Limit : FCC BART 15C PERKE
Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=z
M/ : EL3T431&5
Teat Mode : IEEE 202.11n HT20 CH13 2472TX
Cable e Emissicon
Freq. Loss Factor BReading Lewvel Limits Margin Femark
MHz) 4B} 4B} {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2473.20 27.358 6.71 35.11 88.75 87.93 74.00 -13.93
2 2483.50 27.358 6.71 35.11 51.390 51.08 74.00 22,92
3 2483.80 27.358 6.71 35.11 33.4% 52.487 74.00 21.33
4 2487.92 27.38 6.73 35.11 49,848 49,08 74.00 24,34

Emission Level= Antenna F

limit are not reported.

ctor + Cabkle Loss - AZmp F
2. The enissicn lewvels that are 204B kelow the official
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FCC ID: 2ACWIELST4316S

Level (dBulim)

Date: 2016-03-10

120

110

a0

MWMWW

FCC PART 15C PEAK

70

FCC PART 15C AV

EUWJ

30

10

W

2460

Site
Dis.
Limit
Env.

nc.
/ Ant.
S Ins.
Engineer
EUT

Power

M/H
Test Mode

1# 946 chamber Data no. 318

3m ANT 1-18G Ant. pol. : VERTICAL

FCC PRRT 15C PERE

Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Tony

LED TV

: AC 120V/680H=z
ELST431&5
IEEE E202.11n HT20 CH13 2472TX
Cable Amp Emissicon

. Loas Factor BReading Level Limits Margin Femark
i dB) {dB) dBuv) {dBuV/m) {dBuV,/m) {dE)
42 27.58 .71 35.11 29.52 74.00 -14.70
50 27.58 6.71 35.11 47.85 74.00 27.17
28  27.358 6.71 35.11 47.83 74.00 27.1%
Emigzion Lewel= Entenna Factor

2465, 2469, 2473,

The emissicn lewels that a
limit are not reported.

2477,

2481,

Frequency (MHz)

20d4dE below

the

2485,

+ Cakle Loss - REnp

2489, 2483, 2487, 2500

gfficial
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FCC ID: 2ACWIELST4316S

Level (dBu\im) Date: 2016-03-10

120

110

a0

FOC PART 15C|PEAK

fo

FCC PART 151 AV

50 31&&

30

10

2300 2330, 2380, 2370, 2390, 2410, 2430, 2450
Frequency (MHz)

Site no. : 1% 9&& chamber Data no. : 321

Di=s. / Ant. : 3m ANT 1-18G Ant. pol. @ HORIZONTAL
Limit : FCC BART 15C PERKE

Env. / Ins. : Temp:23.6"Humi:56%:Press:101.52kFa

Engineer : Tony

EOT : LED TV

Power : BC 120V/&0Hz

M/ : EL3T431&5

Teat Mode : IEEE 202.11n HT40 CH1 2422TX

Emiszion
Feading Level Limits Margin Femark
{dBuV) {dBuV,/m) {dBuV,/m) {dB)

1 2326.40 27.73 g.54 34.480 33.69 33.38 T4.00 40,64
2 2390.00 27.44 6.62 Jd.82 42.03 41.6% T4.00 32.31
3 2400.00 27.& 6.6 Jd.04 43.482 g2.07 T4.00 25.93
4 2417.00 27.80 a.064 Jd.04 g9.55 89.15 T4.00 -15.15

Femarks: 1. Emission Level= Antenna F r +
2. The emission levels that are 204B
limit are not reported.
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FCC ID: 2ACWIELST4316S

120

Level (dBu\im)

Date: 2016-03-10

110

an

HOC PART 15C|PEAK

70

FCC PART 150

\;

50

30

10

.

2300

Site
Dis.
Limit
Env.
Engineer
EUT

no.

P

FOWEL

M/
Test Mode

Ant.

S Ins.

2330, 2350,

chanber

INT 1-18&

FCC BLRT 15C EFELE
Tenp:23.6" ;Humi:56%
Tony

LED TV

: AC 120V/a0H=z

EL3T43143

IEEE 202.11n HT40 CH

1

2370, 2380,
Frequency (MHz)

2410, 2430,

-
L L

: VERTICAL

Data no.

Ant. pol.

;Press3:101.52kEa

Emiszion
Feading Lewvel Limits Margin
{dBW) {dBuV,/m} {dBuV/m} {dB}

2450

40.3% 40.481 74.00 33.3%9
40.53 40.23 74.00 33.77
43.3% 48.95 74.00 25.0%5
29.51 89.03 74.00 -15.03

g5 27.&4 g.a0 34,59
o0 27.&4 g.&2 34.82
oo 27.81 §.62 34,84
70 27.80 §.66 34,74
Emissicn Lewvel= Antenna F
The emisszicn levels that

limit are not reported.
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FCC ID: 2ACWIELST4316S

Level (dBuvim)

Date: 2016-03-10

120

110

a0

MM WM N

fo

- FCC PART 15C AV

50

30

10

[¥%]

2440 2450,

Site no. : 1# 9486 chember
z -18G

Dis. / Ent. : 3m ANT 1

2460, 2470, 2480, 2490, 2500

Frequency (MHz)

: 327
: VERTICAL

Limit : FCC PART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%;Preas:101.52kPa

Engineer : Tony
EUT : LED TV

FowWer

M/H : EL5T43163

Test Mode : IEEE E02.1ln

1 24539.50 27.5%9 6.6
2 2483.50 27.58 6.7
3 2486.08 27.58 6.7

I Y R T T
e HEL L .».Cn, g0HzZ

HT40 CHS 2482TX

Lmp Emizsicn
Factor Reading Level Limits Margin Femark
{dB) {dBuV) {dBuV,/m) {dBu¥V,/m) {dB)

98 87.75 87.03 T4.00 -13.05
11 33.24 32.42 T4.00 21.58
11 50.10 43,23 T4.00 24.72

Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Beading.
2 lo

2. The emissicn levels th

t are 20d4B

limit are not reported.
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FCC ID: 2ACWIELST4316S

120 Level (dBu\im) Date: 2016-03-10

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50 B,
" gl

30

10

2440 2450, 2460, 2470, 2480, 2480, 2500
Frequency (MHz)

20
£0

AORIZONTAL

(=]

Site no. : 1# 984 chamber
Dis. / Ent. : 3m ANT 1-1:8G
Limit : FCC BRRT 15C PELK

Env. S Ins. : Temp:23.68" Humi:56%;FPress:101.52kFa
Engineer : Tony
EUT : LED TV

Power : AC 120V/e0Hz

M/ : EL5T43143
Test Mode : IEEE 802.11n HT40 CHY 2462TX

Amp Emissicn
Freq. Factor BReading Lewvel Limits Margin Femark
MHz) {dE) {dBu¥) {dBuV,/m) {dBuV,/m) {dB)
1 2458.92 27.5% 6.69 34.98 91.2%9 90.5%9 74.00 -1&.5%9
2 2483.50 27.58 6.71 35.11 49,38 49,08 74.00 24,94
3 2483.80 27.58 6.71 35.11 51.82 51.00 74.00 23.00
4 2486.08 27.58 6.71 35.11 50,34 49,352 74.00 24,48
Femarks: 1. Emissicn Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading
2. The emission lewels that are 204B below the ocfficial

limit are not reported.
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FCC ID: 2ACWIELST4316S

6 6dB & 20dB Bandwidth Test

6.1  Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

6.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074
(1). Set resolution bandwidth (RBW) = 100 kHz.
(2). Set the video bandwidth (VBW) = 3 x RBW.
(3). Detector = Peak.
(4). Trace mode = max hold.
(5). Sweep = auto couple.
(6). Allow the trace to stabilize.
(7). Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative
to the maximum level measured in the fundamental emission.

6.3 Test Result

EUT: LED TV
M/N: ELST4316S
Test date: 2016-03-13 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MHz) (KHz)
CH1 10.125 >500
IEEE 802.11 b CH7 9.516 >500
CHI13 9.498 >500
CH1 16.609 >500
IEEE 802.11 g CH7 16.630 >500
CHI13 16.603 >500
CH1 17.875 >500
IEEE 802.11 n
HT 20 CH7 17.890 >500
CH13 17.877 >500
IEEE 80211 CH1 36.608 >500
Al n
HT 40 CHS5 36.602 >500
CH9 36.609 >500
Conclusion : PASS
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FCC ID: 2ACWIELST4316S

EUT: LED TV
M/N: ELST4316S
Test date: 2016-03-13 Tested by: Tony.Tang Test site:  RF Site
20dB bandwidth Limit
Test Mode CH (MHz) (KHz)
CH1 17.468 /
IEEE 802.11 b CH7 17.510 /
CHI13 17.486 /
CH1 19.361 /
IEEE 802.11 g CH7 19.436 /
CHI13 19.458 /
CH1 20.329 /
IEEE 802.11 n
HT 20 CH7 20.088 /
CHI13 20.106 /
IEEE 80211 CH1 40.081 /
Al n
HT 40 CHS5 40.045 /
CH9 40.100 /

Conclusion : PASS
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FCC ID: 2ACWIELST4316S

6.4 6dB Test Data

Test Mode: IEEE 802.11b 2412MHz
== Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth 1 |

Ref 20 dBm Atten 30 dB
#Peak
Log

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 %
14.9556 MHz xd8  -6.00d8

Transmit Freq Error 61.645 kHz
x dB Bandwidth 10.125 MHz

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11b 2442MHz
== Agilent
|

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log >
10

dB/

Center 2.442 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42200000 GHz

Stop Freq
2.46200000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Occupied Bandwidth OccBW % Pwr  99.00 %
14.9160 MHz xdB  -6.00dB

Transmit Freq Error 14.947 kHz
x dB Bandwidth 9.516 MHz

Signal Track
On Off
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth ] 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log > 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Mag
Freq Offset
Center 2.472 GHz SERRRVIEY4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.144 ms (401 pts
Signal Track

Occupied Bandwidth Occ BW % Pwr 99.00 % (S8

Off
14.8399 MHz xds  -6.00dB
Transmit Freq Error -40.786 kHz
x dB Bandwidth 9.498 MHz
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11g 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

I Freg/Channel

Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Iigg 5 P e 2.43200000 GHz
dB/ CF Step
| 1 00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

16.5007 MHz xdB  -6.00dB

Transmit Freq Error -25.418 kHz
x dB Bandwidth 16.609 MHz

Test Mode: IEEE 802.11g 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Iigg > 2.46200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

16.4979 MHz xdB  -6.00dB

Transmit Freq Error -17.866 kHz
x dB Bandwidth 16.630 MHz
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11g 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak
Stop Freq
igg > 2.49200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

16.4904 MHz xdB  -6.00dB

Transmit Freq Error -28.568 kHz

x dB Bandwidth 16.603 MHz

EST Technology Co., Ltd Report No. ESTE-R1603040 Page 113 of 156



FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

I Freg/Channel

Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Iigg D e e St e 2.43200000 GHz
dB/ CF Step
WA 4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

17.6916 MHz xdB  -6.00dB

Transmit Freq Error 13.546 kHz
x dB Bandwidth 17.875 MHz

Test Mode: IEEE 802.11n HT20 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
kgg N 2.46200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

17.6945 MHz xdB  -6.00dB

Transmit Freq Error 210.671 Hz
x dB Bandwidth 17.890 MHz
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11n HT20 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

17.6688 MHz xdB 60048

Transmit Freq Error -6.495 kHz

x dB Bandwidth 17.877 MHz
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

Ch Freq 2.422 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak
Log

10 <
dB/

Center 2.422 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep

|

Occupied Bandwidth Occ BW % Pwr  99.00 %
36.2092 MHz xdB  -6.00dB

Transmit Freq Error 4.348 kHz
x dB Bandwidth 36.608 MHz

I Freg/Channel

Center Freq
2.42200000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.44700000 GHz

CF Step
5.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11n HT40 2442MHz
== Agilent
]

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak
Log

10 <
dB/

T

Center 2.442 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW 9% Pwr  99.00 % |
36.2037 MHz xdB  -6.00dB

Transmit Freq Error 510.817 Hz
| x dB Bandwidth 36.602 MHz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.41700000 GHz

Stop Freq
2.46700000 GHz

CF Step
5.00000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd Report No.ESTE-R160304

0 Page 116 of 156



FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11n HT40 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz

. =

2.43700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak
Stop Freq
Log 2.48700000 GHz
10
dB/ CF Step
e 5.00000000 MHZz
Auto Man
Freq Offset
Center 2.462 GHz SIETRSNYIgF4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth ST | >'onal Track

36.2103 MHz xdB  -6.00dB

Transmit Freq Error -12.131 kHz

x dB Bandwidth 36.609 MHz
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FCC ID: 2ACWIELST4316S

6.5 20dB Test Data

Test Mode: IEEE 802.11b 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak
Log

10
dB/

Center 2.412 GHz Span 40 MHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth OccBW % Pwr  99.00 % |
15.0351 MHz xdB  -20.00dB

Transmit Freq Error 70.591 kHz
| x dB Bandwidth 17.468 MHz

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11b 2442MHz
== Agilent
|

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak

Log

10

dB/

Center 2.442 GHz Span 40 MHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth OccBW % Pwr  99.00 % |
15.0118 MHz xdB  -20.00 dB

Transmit Freq Error 37.320 kHz
| x dB Bandwidth 17.510 MHz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42200000 GHz

Stop Freq
2.46200000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth ] 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SERRRVIEY4 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Signal Track

Occupied Bandwidth Occ BW % Pwr 99.00 % {888
15.0021 MHz xdB  -20.00 dB

Transmit Freq Error 7.335 kHz

Off

x dB Bandwidth 17.486 MHz
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11g 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log

10

dB/

o

Center 2.412 GHz Span 40 MHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW % Pwr 99.00 %
16.8602 MHz xdB  -20.00dB

Transmit Freq Error -46.419 kHz
x dB Bandwidth 19.361 MHz

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11g 2442MHz
== Agilent

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Ref 20 dBm Atten 30 dB
#Peak

Log S VAN N e e
10 > <
dB/

Center 2.442 GHz Span 40 MHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 % |
16.8494 MHz xdB  -20.00 dB

Transmit Freq Error -61.542 kHz
| x dB Bandwidth 19.436 MHz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42200000 GHz

Stop Freq
2.46200000 GHz

CF Step
4.00000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11g 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
Bew\ 4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

16.8650 MHz xdB  -20.00 dB

Transmit Freq Error -79.324 kHz

x dB Bandwidth 19.458 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

. =

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log NEAS Rtk Attt 2.43200000 GHz
10
dB/ CF Step
WY 100000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

17.9623 MHz xdB  -20.00 dB

Transmit Freq Error 45.792 kHz
x dB Bandwidth 20.329 MHz

Test Mode: IEEE 802.11n HT20 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46200000 GHz
10
dB/ CF Step
.| 4.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

17.9417 MHz XdB 200048

Transmit Freq Error 13.421 kHz
x dB Bandwidth 20.088 MHz
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Test Mode: IEEE 802.11n HT20 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

17.9620 MHz xdB 200048

Transmit Freq Error -15.279 kHz

x dB Bandwidth 20.106 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.42200000 GHz

. =

2.38200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SERR:YZv4 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr  99.00 % [Nt

36.5269 MHz xdB  -20.00 dB

Transmit Freq Error 144.194 kHz
x dB Bandwidth 40.081 MHz

Test Mode: IEEE 802.11n HT40 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.40200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.48200000 GHz
10
dB/ CF Step
WS 8.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SERR: Y3k 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

36.5449 MHz xdB  -20.00 dB

Transmit Freq Error 121.551 kHz
| x dB Bandwidth 40.045 MHz
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Test Mode: IEEE 802.11n HT40 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz

. =

2.42200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.50200000 GHz
10
dB/ CF Step
s=~ 8.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SERR:YZv4 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr  99.00 % [Nt

36.5439 MHz xdB  -20.00dB

Transmit Freq Error 96.554 kHz

x dB Bandwidth 40.100 MHz
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7 OUTPUT POWER TEST

7.1  Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

7.2  Test Procedure

7.3Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074

(1)Set span to at least 1.5 times the OBW.

(2)Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

(3)Set VBW >3 x RBW.

(4)Number of points in sweep > 2 x span / RBW. (This gives bin-to-bin spacing < RBW/2, so
that narrowband signals are not lost between frequency bins.)

(4)Sweep time = auto.

(5)Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(6)If transmit duty cycle < 98 %, use a sweep trigger with the level set to enable triggering only
on full power pulses. The transmitter shall operate at maximum power control level for the
entire duration of every sweep. If the EUT transmits continuously (i.e., with no off intervals)
or at duty cycle > 98 %, and if each transmission is entirely at the maximum power control
level, then the trigger shall be set to “free run”.

(7)Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(8)Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with band limits set equal to the OBW band
edges. If the instrument does not have a band power function, sum the spectrum levels (in
power units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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7.4 Test Result

EUT: LED TV
M/N: ELST4316S
Test date: 2016-03-13 Tested by: Tony.Tang Test site:  RF Site
Pass
Test Mode CH Conducted Power Limit
(dBm) (dBm)
CH1 13.64 30
IEEE 802.11 b CH7 13.06 30
CH13 12.71 30
CH1 11.91 30
IEEE 802.11 g CH7 11.78 30
CH13 11.87 30
IEEE 802.11 n CHI 10.26 30
HT 20 CH7 8.80 30
CH13 8.76 30
CH1 9.52 30
[EEE 80511 n CH5 7.58 30
CH9 7.44 30
Conclusion : PASS
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7.5 Test Data
Test Mode: IEEE 802.11 b 2412MHz
== Agilent

Ch Freq 2.412 GHz

Channel Power

Freg/Channel

Trig _Free Center Freq

2.41200000 GHz

Start Freq
2.39889900 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log 242510100 GHz
10
dB/ CF Step
2.62020000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEL AV [F4  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
, Signal Track
Channel Power Power Spectral Density on Off

13.64 dBm /20.0000 MHz

-59.37 dBm/Hz

Test Mode: IEEE 802.11 b 2442MHz
== Agilent

Ch Freq 2.442 GHz

Channel Power

Ref 20 dBm Atten 30 dB
#Avg

Log

10

dB/

Center 2.442 GHz

Res BW 300 kHz #VBW 1 MHz

I Freg/Channel

Trig _Free Center Freq

2.44200000 GHz

Start Freq
2.42886750 GHz

Stop Freq
2.45513250 GHz

CF Step
2.62650000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Span 26.27 MHz

Channel Power

13.06 dBm /20.0000 MHz

Signal Track

Power Spectral Density on Off

-59.95 dBm/Hz
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Test Mode: IEEE 802.11 b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.472 GHz Span 26.23 MHz

Res BW 300 kHz #VBW 1 MHz

Power Spectral Density

-60.30 dBm/Hz

Channel Power

12.71 dBm/20.0000 MHz

I Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.45888550 GHz

Stop Freq
2.48511450 GHz

CF Step
2.62290000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1603040

Page 129 of 156



FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11 g 2412MHz
~= Agilent I Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I -:o000cH:

. =

2.39747925 GHz

Ref 20 dBm Atten 30 dB

#Avg Stop Freq

Log 2.42652075 GHz
10
dB/ CF Step
WY 2.90415000 MHZ

Auto Man
Freq Offset
Center 2.412 GHz SIEuRAKeZaVIEvd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

11.91 dBm/20.0000 MHz -61.10 dBm/Hz

Test Mode: IEEE 802.11 g 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Channel Power I 24200000 GH?
e
2.42742300 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log 2.45657700 GHz
10
dB/ CF Step
W > 91540000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SIEuRIgVIEvd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off
11.78 dBm /20.0000 MHz -61.23 dBm/Hz
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Test Mode: IEEE 802.11 g 2472MHz

== Agilent I

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.45740650 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log 2.48659350 GHz
10
dB/ CF Step
. 2.91870000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SEURREERVIEvd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
: Signal Track
Channel Power Power Spectral Density on Off

11.87 dBm/20.0000 MHz -61.53 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2412MHz
== Agilent I Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I -:o000cH:

. =

2.39675325 GHz

Ref 20 dBm Atten 30 dB

#Avg Stop Freq

Log 2.42724675 GHz
10
dB/ CF Step
MW 3 04935000 MHZ

Auto Man
Freq Offset
Center 2.412 GHz SIERRERRVIEY4d 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

10.26 dBm /20.0000 MHz -62.75 dBm/Hz

Test Mode: IEEE 802.11 n HT20 2442MHz
=< Agilent I Freg/Channel

Ch Freq 2.442 GHz Trig Free Center Freq

Channel Power I 24200000 GH?

. =

2.42693400 GHz

Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log R A | AR 2.45706600 GHz
10
dB/ CF Step
3.01320000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SIeEuReokkRVIzvd 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

8.80 dBm /20.0000 MHz -64.22 dBm/Hz
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Test Mode: IEEE 802.11 n HT20 2472MHz

=5 Agilent I Freg/Channel

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Center Freq
2.47200000 GHz

2.45692050 GHz

Start Freq

Ref 20 dBm Atten 30 dB
#Avg

Log A .
10

2.48707950 GHz

Stop Freq

dB/

3.01590000 MHz
Auto Mag

CF Step

Center 2.472 GHz Span 30.16 MHz

0.00000000 Hz

Freq Offset

Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

Signal Track

On

Off

8.76 dBm /20.0000 MHz -64.25 dBm/Hz

EST Technology Co., Ltd Report No. ESTE-R1603040

Page 133 of 156



FCC ID: 2ACWIELST4316S

Test Mode: IEEE 802.11 n HT40 2422MHz
== Agilent I Freg/Channel

Ch Freq 2.422 GHz Trig Free Center Freq

Channel Power I > 200000GH:

. =

2.39193925 GHz

Ref 20 dBm Atten 30 dB

#Avg Stop Freq

Log e e 2.45206075 GHz
10
dB/ CF Step
™% 601215000 MHz

Auto Man
Freq Offset
Center 2.422 GHz SIEUNOkPAVIEYd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
i Signal Track
Channel Power Power Spectral Density on Off

9.52 dBm /40.0000 MHz -66.50 dBm/Hz

Test Mode: IEEE 802.11 n HT40 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Channel Power I 24200000 GH?
.
2.41196625 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log AR ety 2.47203375 GHz
10
dB/ CF Step
s 0.00675000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SIEUN o KordVlzvd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
i Signal Track
Channel Power Power Spectral Density on Off
7.58 dBm /40.0000 MHz -68.33 dBm/Hz
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Test Mode: IEEE 802.11 n HT40 2462MHz

== Agilent I

Ch Freq 2.462 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43192500 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log 2.49207500 GHz
10
dB/ CF Step
s 6.01500000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SEUNORIRVIZv4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
: Signal Track
Channel Power Power Spectral Density on Off

7.44 dBm /40.0000 MHz -68.58 dBm/Hz
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8 POWER SPECTRAL DENSITY TEST

8.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

8.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.

(2). Set the span to 1.5 times the DTS bandwidth.

(3). Setthe RBWto: 3kHz < RBW < 100 kHz.

(4). Set the VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.
(10). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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8.3

Test Result

EUT: LED TV

M/N: ELST4316S

Test date: 2016-03-13

‘ Tested by: Tony Tang

| Test site: RF site

Pass
Power density Limit
Test Mode CH (dBm/3kHz) (dBm/3kHz)

CHI -9.822 8
IEEE 802.11 b CH7 -11.180 8
CH13 -10.160 8
CHI1 -15.770 8
IEEE 802.11 g CH7 -14.490 8
CHI13 -14.930 8
IEEE 802.11 CHI1 -16.190 8

Al n
HT 20 CH7 -14.590 8
CHI13 -15.840 8
CH1 -17.810 8

IEEE 802.11 n
T 40 CHS5 -20.140 8
CH9 -20.230 8

Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R1603040

Page 137 of 156




FCC ID: 2ACWIELST4316S

8.4 Test Data
Test Mode: IEEE 802.11b 2412MHz

== Agilent Freg/Channel
Mkrl 2.41375 GHz
Eg;lj(lo dBm Atten 20 dB -9.822 dBm Center Freq
2.41200000 GHz
Log
10
dB/ 5 Start Freq
MMWW\A\/‘WNW 2.40440625 GHz
M[MMW Stop Freq
2.41959375 GHz
CF Step
1.51875000 MHz
Auto M_a_rp
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 15.19 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.737 s (401 pts)
Test Mode: IEEE 802.11b 2442MHz
palaEn Freg/Channel
Mkr1 2.44371 GHz
gilﬂ dBm Atten 20 dB -11.18 dBm Center Freq
244200000 GH=z
Log
10
dB/ 1 Start Freq
(A B ] e g l'l Y I Lk g |
| ‘h“l II"".'M'|FFI_JI“""'}IIFWJHIIH' ||||1I'|J |i’|‘|i'i| \r 'Ill i W |.||| Ill"l-li ﬂ 1|H 'ﬂ.] II 1|HF| “J’]ll‘ﬁh["!kh‘l ﬂlﬂ || .
bl \'}I"I"“"l”’l' ' W, Stop Freq
1"l WLlE| 2 44914375 GHz
CF Step
1.42300000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off

Center 2.442 GHz Span 14.26 MHz
#Res BW 3 kHz #V/BW 10 kHz Sweep 1.632 s (401 pis)
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Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ref 10 dBm Atten 20 dB

Peak

Center 2.472 GHz

#Res BW 3 kHz

#VBW 10 kHz

Mkrl 2.47375 GHz
-10.16 dBm

Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.46487650 GHz

Stop Freq
2.47912350 GHz

Span 14.25 MHz

Sweep 1.629 s (401 pts)

CF Step
1.42470000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11g 2412MHz

o5 Gl Freq/Channel
Mkr1 2.41512 GHz
ﬁilﬂ dBm Atten 20 dB -15.77 dBm Center Freq
241200000 GHz
Log
10
dBf Start Freq
1 2.39952450 GHz
II"r""II.|||rI’-1""|I|h|||lr" 'r"".'il A lv"'1||'|.|L'r"'I'1\"|J|‘|II'I1J|-'1II‘I r.r|.|'lll |""I1I|I '-"I..-"||I|lar'|||| Hll ‘rI‘IIIIIH|H’rII.Ik‘.'I‘I‘"IiL‘“l_l‘k""l,l"'{""l"' "Ill
|| ' Stop Freq
I 242087245 GHz
CF Step
249200000 MHz
Il Auto Man
Freq Offset
0.00000000 Hz
Signal Track
on Off
Center 2.412 GHz Span 24.92 MHz
#Res BW 3 kHz #/BW 10 kHz Sweep 2.853 s (401 pts)
Test Mode: IEEE 802.11g 2442MHz
R I Freg/Channel
Mkrl 2.44013 GHz
Es;lilo dBm Atten 20 dB -14.49 dBm Center Freq

2.44200000 GHz

Start Freq
2.42952750 GHz

i
WWWWW -
2.45447250 GHz
CF Step
2.49450000 MHz
W‘»\/ Auto

Man
W1 S2
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.442 GHz Span 24.95 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.853 s (401 pts)
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Test Mode: IEEE 802.11g 2472MHz
= Agilent

Freg/Channel
Mkr1 2.47169 GHz
gilﬂ dBm Atten 20 dB -15.76 dBm Center Freq
247200000 GH=z
Log
10
dB/ Start Freq
1 245951925 GHz
||1 r.-t.LIII‘I'Iﬂr_.IJ‘l r"|,|"I,|iu'1'-'|"-.'l'""1'|il Jr"-""'-"-.l‘-,"'.l"w""n"ﬁ |""|'Il| I"'Illll Il.|’“l_.""‘llnjrllll"h'l ! .ll"."|u|‘I."|||I'|,-"'-'Fhllll.lnul""ulll ,4'|||'|','|I
|' | ' Stop Freq
| | 248442925 GHz
A
i CF Step
249100000 MHz
Auto Mari
Freq Offset

0.00000000 Hz

Signal Track
on Off

Center 2.472 GHz
#Res BW 3 kHz

Span 24.91 MHz

#/BW 10 kHz Sweep 2.855 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2412MHz

i Agilent Freg/Channel
Mkr1 2.41046 GHz
ﬁilﬂ dBm Atten 20 dB -16.19 dBm Center Freq
241200000 GH=z
Log
10
dB/ Start Freq
ﬁlﬁ' 2.39858775 GHz
|I‘I.I"'1I'lJH"-"l""|"'I"||'.""'|"-'f|p"ir"1|'1!'||ﬂ||!'| '"'b"“ ik ‘i e '.f' A l'lm'h"‘ ) "|'|'1" Stop Freq
! 2 42540775 GHz
CF Step
268200000 MHz
Auto Mari
Freq Offset
0.00000000 Hz
Signal Track
on Off
Center 2.412 GHz Span 26.82 MHz
#Res BW 3 kHz #/BW 10 kHz Sweep 3.068 s (401 pts)
Test Mode: IEEE 802.11n HT20 2442MHz
== Agilent I Freg/Channel
Mkrl 2.44515 GHz

Ref 10 dBm
Peak

Center 2.442 GHz
#Res BW 3 kHz

Atten 20 dB

#VBW 10 kHz

~14.59 dBm Center Freq

2.44200000 GHz

Start Freq
2.42858250 GHz

Stop Freq
2.45541750 GHz

CF Step
2.68350000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 26.84 MHz
Sweep 3.069 s (401 pts)

EST Technology Co.
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Test Mode: IEEE 802.11n HT20 2472MHz

=< Agilent Freg/Channel
Mkrl 2.47012 GHz
Eg;lio dBm Atten 20 dB -15.84 dBm Center Freq
2.47200000 GHz
Log
10
dB/ Start Freq
2.45859225 GHz
Stop Freq
2.48540775 GHz
CF Step
2.68155000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.472 GHz Span 26.82 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.067 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

Freg/Channel
Mkr1 2.42639 GHz

Ref 10 dBm Atten 20 dB -17.81 dBm

Peak

Log

10

dB/ Start Freq

239454400 GHz

Center Freq
242200000 GHz

1

fIr‘-||'|r‘I"I'p‘|I"]r"lllh"'l"-""II!ﬂuHI|'Iil'I""J'r1|lr"‘"‘|'L"I"I|'I"-'|Ih|""*'|'1| |r1|'|.'''“"|'''l‘fﬁl‘IIl'|'I''1lf'I.|l''‘'I"i'1IIl'I''.‘‘]I''‘1I|''‘"''|"'1|"'q|||r"|1""llrI

Stop Freq
| 2 44946400 GHz

CF Step
549200000 MHz
Auto Mari

Ill, |‘|
'illd |
W1 52

53 FSII,HJ_JI“I,«HH i bt ﬂ*""'ﬁ".fu".;; Freq Offset
AA

0.00000000 Hz

Signal Track
on Off

Center 2.422 GHz Span 54.92 MHz
#Res BW 3 kHz #/BW 10 kHz Sweep 6.28 s (401 pts)

Test Mode: IEEE 802.11n HT40 2442MHz

e Freq/Channel
Mkr1 2.43384 GHz
gz;:{u dBm Atten 20 dB -20.14 dBm Center Freq
Log 244200000 GHz
10
dBf Start Freq
2 41454850 GHz
1
Q ;
A LR S R |"'am'r‘rﬂ"f‘l‘-’\h"q'r*r**H'l"'wﬂfrW i Stop Freq
| ‘ 2 46945850 GHz
CF Step
549100000 MHz
L . Auto [an
Iy '
W1 52 |l||l
$3 ES ) — Freq Offset
AAL ﬁnau.qﬂl, I 0.00000000 Hz
Signal Track
on Off

Center 2.442 GHz Span 54.91 MHz
#Res BW 3 kHz #/BW 10 kHz Sweep 6.279 5 (401 pts)
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Test Mode: IEEE 802.11n HT40 2462MHz
- Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

1

W1 52
53 FS |
AR ||||i r|’|I ‘|i'||lhgl.h"'ﬁ|

Center 2.462 GHz

#Res BW 3 kHz #VBW 10 kHz

lll,-1|Idp||'II|"'1r'|llF'\lr-"'ﬁ'F"I%hI|"'I'll'JIlr"'l'lifﬂlFlllllllﬁnlL'-“Jﬂl |f'II|||I“I"1Ii,il\l"lvaﬂb"."qIf"‘hlfi" ll"ﬂ"'-"f"‘l\‘l“llﬂl H‘IHLJI

Sweep 6.28 s (101 pts)

Freg/Channel
Mkr1 2.45198 GHz

-20.23 dBm Center Freg

2.46200000 GHz

Start Freq
2 43454325 GHz

4 Stop Freq
248946325 GHz

CF Step
549200000 MHz
Auto [an

Freq Offset
0.00000000 Hz

Signal Track
on off

Span 54.92 MHz
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9 ANTENNA REQUIREMENTS

9.1  Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

9.2  Result

The antennas used for this product are Integral antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is only 2 dBi.
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10 TEST SETUP PHOTO

Conducted Test
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Radiated Test (3 Q_sl 000 MHz)
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11 PHOTOS OF EUT

External Photos
M/N: ELST4316S
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External Photos
M/N: ELST4316S
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External Photos
M/N: ELST4316S
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External Photos
M/N: ELST4316S
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Internal Photos
M/N: ELST4316S
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Internal Photos
M/N: ELST4316S
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Internal Photos
M/N: ELST4316S
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Internal Photos
M/N: ELST4316S
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